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KOPOTKA XAPAKTEPUCTUKA MNMPOAYKTY

1. HA3BA NNIKAPCBLKOIO 3ACOBY

BYNIBAKAIH ANA CNIHANBHOI AHACTE3II AFETTAH 5 Mr/mn, po3uuH AnA  iH'eKUii
(iHTpacniHanbHWK WNAX BBeAeHHA)

2. AKICHUM TA KINbKICHUA CKNARQ

Bynieakalty rigPOXIODMAY MOHOTEIEIAT iiesyvssicsss i assnsissssrsiasss s osassdssaxevssrsinssaavmnviesn 5,28 mr
KinekicTs, Wo signosigae 6essogHomy GynieakaiHy FAPOXMORPUAY ....coiiireriimirsarsiiniminimiins

Ha 1 Mn po3ymHy AnA iH'eKuin
OpHa amnyna o6'emom 4 mn mictute 21,11 mr Bynisakaity rigpoxnopuay MOHOrigpary.
[lonoMixHi pe4oBKHKM 3 BIZOMOI aieko:

Llein nikapcbkuit 3acib MicTUTL MeHwWwe 1 Mmonb HaTpilo (23 Mr) Ha 4 Mn amnynu, TOBTO € NPakTUYHO
«BesHaTpieBrM».

lNoBHWI Nepenik AONOMIXHUX PEYOBUH AMB. Y po3gini 6.1.

3. NNIKAPCbKA ®OPMA

Po34uH Ans in'ekuin (1P).
4. KNIHIYHI XAPAKTEPUCTUKHU

4.1, TMokasaHHA A0 3acTOCyBaHHsA

CniHanbHa aHecTesia nepej XipypriYHUMi BTPYYaHHAMM, WO BIQHOCATLCA A0 UbOrO BUAY aHecTesil:
onepauil Ha HWKHIX KiHUiBKax, yponori4Hi onepauii, Wo MNPOBOAATECA EHAOCKOMIYHMM abo
abaoMiHanbHUM LWNSXOM, riHeKonorivHi onepauil, Kecapis po3TuH, abaomiHanbHi onepadii nig nynkom,
Y AOPOCNUX i AiTEN pi3HOro BiKy.

4.2. [losysaHHA Ta cnocib 3acTocyBaHHA

BynisakaiH noBUHEH 3acTOCOBYBaTUCA NULUE Nikapsimu abo NiA BiANOBIAANLHICTIO MiKapiB, Ak MaOThL
Aocsig poboTm B TexHikax Micuesol abo perioHansHoi aHecTesii. OBnagHaHHs Ta npenapaty,
HeOoDXiAHI ANs MOHITOPUHry Ta HeBigknagHol peaHimauil, MalTe 6yTM HerawHo AOCTYMHUMYU (OWB.
po3pin 4.4). Nepea BUKOHaHHSM NepudepuyHiux abo LUeHTpanbHUx Brokan abo BseaeHHAM BENWKUX
A03 nauieHtam HeoBXigHO BCTAHOBMTW BHYTPILHLOBEHHY niHito. MoHiTopuHr EKI noeuHeH 6yTw
NOCTIAHUM.

Jo3yBaHHA

Cnin BBOAUTH HalHWXK4y po3y, 3gaTHy 3abeaneynTn edieKkTMBHY aHecTesil. Cepeai
peKkoMeHAOBaHI 03U HaBeeHi B HaCTyNHin Tabnuui:

3BMYanHa nosa 06’em
DOopocni Ta aitv Big 12 pokis* 5-20 mr** 1-4 mn
HosonapoaxeHi, HemosnaTa Ta aitv go 12*
o <bke 0,40 - 0,50 mr/kr 0,08 - 0,1 mn/kr
eS5Kk2-15ke 0,30 - 0,40 mr/kr 0,06 - 0,08 mn/kr
e >15ke 0,25 - 0,30 mr/kr 0,05 - 0,06 mn/kr
*abo 40 kr ** niTHi; 5-10 Mr

BHyTpilwHeOCNiHANbHa iH'ekUis rinepGapuyHoro poaiuHy GynisakaiHy ANR CniHanbHO! aHecTesil /’/,__
NPOBOAMTLCA 33 OAMH NPUIAOM A0 NOABU Y PO34nHI BynbbalLok. /_W,
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Hopocni

[osw, HaseaeHi B Tabnuui suwe, pekoMeH4oBaHi Ans 3aCTOCYBaHHA ANA cepegHboi gopocnofl
AIOAUHM, AKa BUBHaYAETLCA AK 340pPOBUA monoaui yonosik earoto 70 Kr.

KinbkicTb iH'eKUi# MOxe ByTu 3meHweHa abo 3binbwena ai.uryoaimo 0o uined i ocobnueo BiANOBIAHO
o Baxaxoi TpuBanocTi CeHCOPHOT HnoKkagy AOCTATHBOrO PIBHA ANA nepeabaveHoro BTPYYaHHs, a
TaKOX BIANOBIAHO A0 BaXaHO! IHTEHCUBHOCTI pyxoBOI Brokaau.

3aranbHa BBEAEHa A03a He NoBuHHA nepesullyeaTit 20 Mr.
imu
Y piTeit; NOpIBHAHO 3 AOPOCNWMKM, HOBOHaPOAXEH Ta HEMOBNATa MaKTb BiAHOCHO BenukUin o0'eM

cniHanbHol piavHK Ta noTpebytoTe BinblWOl 403U HA Kr MacK Tina ANs OOCArHEeHHs piBHA Gnokaaw,
NOPIBHAHHOTO 3 NOKa3HUKOM Y Aopocnol NAUHN.

Y negiaTpii METOAM perioHanbHol aHecTesil NOBUHHI BUKOPUCTOBYBATUCA AOCBIAYEHUMM NiKapsaMK, AKI
3BMKIM 0 TAKOro TMNY NauyieHTIB | NPaKTUKK.

[loaw, HaseaeHi B nonepeaHin Tabnuui, cnig po3rnaaaTi sk pEKOMEHLO0BaHI 403X ANS nejaiaTpuyHmX
naLieHTiB, OCKINbKA MOXYTb BMHWKAaTW iHAWBIAYanbHi BIAMIHHOCTI. PekoMeHAyeTbca 3BEPHYTUCA AO
NOGIBHMKIB 3 MEANYHO! NPaKTUKM, LWOB BU3HAYUTW (PEKTOPHU, SKi MOXYTb BNINHYTU Ha KOHKPETHI
MeTOAN BnOKyBaHHA Ta KOHKPETHI noTpebu KOXHOro nauiexta. [ANA AOCATHEHHA faxaHoro pisHa
aHecTesil cnia BUKOPUCTOBYBATH HalMeHLLY eekTUBHY A03Y.

MNig 4yac cniHanbHol aHecTesil Cnig Nam'aTaTi, Wo CTyNiHb aHecTesil sanexvTe BiA KiNbKOX ¢pakTopie,
BKNIOYaKUM BBEAEHY A03Y Ta NOMOXEHHA nauieHTa Ao Ta nig Yac iH'ekuii. Y 38'A3Ky 3 NOTEHLiNHUM
PU3MKOM BUHWKHEHHA 33HaATo Benukol cniHanbHoi Bnokaan Ao3y CNig 3MEHLWNTH Y nogewn noxunoro
BiKy Ta B CUTYaLisiX, KONW BHYTPILUHBOYEPEBHUA TUCK BUCOKUA (Ni3HS BAriTHICTb, @CLUT, OXKMUPIHHS).

Yepes ioro rinep6apuyHy Npupoay Ha posnoain OynisakaiHy Ans cniHaneHoi aHecTesil B cniHanbHIN
piavHi BNNWBAE MONOXEHHA NaUieHTa. AHECTE3sil CcuasYM (B noauuii cuasuv) MOXHa OTPUMATH,
BBOASYM H'EKUIO B MOMNOXEHHI CUARYM | TPUMaKMHM NauieHTa CUARYM B6nU3LKC AECATU XBWIWUH.
BynisakalH Ans cniHanbHol aHecresil, BeeAeHUA npu Gi4HIA NPONEXHI, Mae, 3anexHo Bif Haxuny
xpebTa, ronosHe abo KayAanbHe PO3LUMPEHHA. ICHYE PU3MK HAAMIPHOTO PO3rMHAHHA B rONOBHOMY
HanpAaMky Brokaau y pasi Tpusanoro NonoXeHHs Tpenaenexbypra (aus. po3ain 4.4).

MeTtof 3acTOCYBaHHA

PeKOMEHAYETLCA BBOAUTM PO3uMH npu Temnepatypi npubnuaxo 20°C, ocKineku BBEAEHHs Binblw
NPOXONOAHOro PO34UHY Moxe ByTi Gonr4uM.

HeobxiaHo 3acTtocoByBaTw HacTynHi mpasuna. XKOGHE 3 UMX MpaBun HE 3axuliae NOBHICTIO BiA

MOXNMBOTO HellacHoro Bunagky (3okpema cypomHoro abo cepuesoro), nNpoTe BOHU A3KTb 3MOrY
3MEHLUMTK NOro 4acToTy Ta TAKKICTb.

[ns 3anoBiraHHs BHYTPILUHBOCYAWHHOI iH'eKLii pekoMeHAyeTbCs obepexHa acnipauis go Ta nig vac
iH'eKUir.

[o3sy cnig BEOAUTU NOBINBHO, YBAXKHO CMOCTEPIrayM 3a XUTTEBO BAXNUBAMK O3HaKaMW nauieHTa,
niaTpUMYylONM 3 HUM Bep6anbHui KoHTakT. Mpu Mnosei cumnTomis TOKCUYHOCTI (AuB. po3gin 4.9)
iH' €KL CNiag HeranHo NPUMNUHUTHA.

Y pasi BBEAEHHA CyMilli MICUEBMX aHEeCTEeTWKIB PWU3MK TOKCUYHOCTI NOBWHEH BPaxoByBaTh CyMmy
BBE/IEHUX [03 | CYBOPO AOTPUMYBATUCS NPaBuna AoAaBaHHA TOKCUYHOCTI CyMILLEN.

Byab-AKuit HEBUKOPUCTAHUIA NPOAYKT CNif BUKUHYTH.

4.3. [porunoka3aHHA

« Nigeuwena yyTnueicTe Ao BynisakaiHy, MiCLEBUX aHECTETUKIB, NOB'A3AHUX 3 amigom, abo
po Byab-aKol 3 AONOMIDKHUX PEYOBUH, Nepeniyexux y posaini 6.1.

» PerioHanbHa BHYTpPilUHbOBEHHA aHecTesis,

+ 3aranbHi cneyudiuHi NPOTUNOKasaHHA 40 criHansbHol aHecTesil,
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4.4, Ocobnuei 3anobixHi 3axoQun NpyM NOBOMAKEHHI 3 NpenapaToM

Ocobnusi 3acTepexeHHA

3BepHeMO yBary CNOpTCMEHIB Ha Te, WO Ueit MeAUKAMEHT MICTUTb aKTUBHY PEYOBMHY, RKa MOXE
BUKITMKATH NO3TUBHY PeakUilo B TeCTax, Lo NPOBOARTLCA Mia 4ac ACNIHr-KOKTPONIO.

Le#t nikapcbkiit 3acib MicTute MeHwe 1 MMonb HaTpilo (23 Mr) Ha 4 Mn amMnynu, TOGTO € NPAKTMYHO
«BesHaTpieBumMY.

3anobixkHi 3aX0aM NpM 3acTOCYBaHHI

3azanbHi 3anobixHi 3axodu

» [lepea BukoHaHHAM nepudepnyrux abo ueHTpanbHux 6nokan abo BBEAEHHAM BENUKUX 403
nauieHram HeobxifHO BCTAHOBUTH BHYTPILLHbOBEHHY NiHil0.

* CniakyiTe 3a TUM, W06 BBEAEHHS He Byno BHYTPILUHBOCYAMHHUM.

*  ToKcUYHI piBHi B KPOBI MOXYTb CNOCTEpIiraTCs NicNs BUNaAKOBOT BHYTPILUHbOCYANHHOT iH'eKUi,
NepeAo3yeaHHA abo WBMAKOro BCMOKTYBaHHA B CMNbHO BACKYNAPU3OBaHIA 30Hi. BOHM MOXyTb
BUKNUKETYN TAXKI NOBIYHI peakuil, BKNoYalo4yM HEBPONOriYHI Ta cepuesi peakuil (avs. po3ainu 4.8
Ta 4.9). AK i AnA BCIX MiCUEBUX aHECTETHKIB, ICHYIOTb NpaBuna Woao cnocoby sseaeHHs
GynisakaiHy, W06 3BECTU A0 MIHIMYMY BUHUKHEHHS TOKCUMHUX KOHLeHTpauii (aue. posain 4.2).
YKoaHe 3 unx NpaBun NOBHICTIO He 3aXULLAE Bi MOXNWBOrO HELLACHOro BUNAAKY, ane BoHU
3MEHLLYIOTb IX 4acTOTy Ta CEepHO3HICTb.

* Kpim Toro, BynisakaiH noBMHEH 3aCTOCOBYBATUCA TiNbKKM Nikapamu abo nia BianosiaanbHicTO
nikapie, ki MaioTb gocsig poboTyh B TexHikax Micuesol abo perioHanbHoi aHecTeail,
O6GnapHaHHA Ta npenapatu, HeobXiaHi Ans MOHITOPUHIY Ta HeBiAKNaAHo! peaHiMauii, NoBUHHI
ByTu HeraitHo AocTynHI. PeaHimMauiiHe 06nagHaHH! NOBUHHO BKNIOYATMA: NPOTUCYAOMHI
npenapatu (TionenTan, GeHsoaiaseniiu), Bazonpecopu, arponi, oBnaaHaHHA, HeobxiaHe ans
iHTYOauil Ta okcureHauil nauieHTa, gedibpunaTop. Hapewri, 06naaHaHHA NOBUHHO BKNIOYATH
Kapaiockon | 3abeanedysaT GeanepepBHIi KOHTPONL apTepianbHOro TUCKY.

3anobixHi 3axo0u wWodo mexHiku aHecme3sil

* [lig yac cniHansHol aHecTesii y nauiexTis y CTaHi rinoeonemii (He3anexHo Bif NOXOMKEHHA
rinoBonemil) Moxe Po3BUHYTUCA PanToBa TAXKKA apTepianbHa rinoTeHsis Ta Bpaaukapais
He3anexHo BiA BUKOPUCTOBYBAHOroO MiCLEBOro aHecTeTuka. MpodinakTuyHi aaxoau
obos'A3koso
Ans 3anobirakHs rinosoneMil rinoteHsilo GyAe noTim nikysaTu Basonpecopamu Ta/abo 3amiHow
CyauH.

* TllosiBa remaTomu cnig LyKaT B nepioa Nicns aHecresii, nicns nepucepuyHoi 6nokagu abo
iHINbTPaUIT y nauieHTiB, SKi OTPUMYIOTb aHTUKOArYNRHTHY Tepaniw 3 nikyeansHow abo
NPOMINAKTUYHOIO METOK. I3 TUX CaMMX NPUYUH NAUIEHTH, AKI OTPUMYKOTb NiKyBaHHRA, AKe MOXe
3MEHLWUTK arperaui TpomBouuTie (acnipud, THKNONIAUH TOWC), MAKOTb 3HaYHY
TpomBouuToneHito abo, 3aranom, aHauHi BiAXUNEHHS BIg HopmK Kposi, ByAyTb cnocTepiraTucs.

* Bunagkosa BHYTPIWHLOCYAWHHA iH'EKUIR, HaBITb Y HU3bKUX O03aX, MOXEe CNPUYUHUTK
OTPYEHHS MO3KY.

¢ MoxnmBicTb WMAHOTO Po3ruHaHHs Gnokagu Npu 3aHaATO TPUBANOMY NOMOKEHH
TpeHaeneHbypra.

3anobixHi 3axodu Yepes cepuesy mokcuyHicme bynigakaiHy

* HeobxigHo ocobnueo AoTpuMyBaTUCH IHCTPYKLiN WOAO cnocoBy horo 3acTocyBaHHs, LWob
YHUKHYTU BYAb-SKOrO pU3nKy HaATO BUCOKOT KOHUEHTPALIT y NNasmi, Wo Moxe Byt NpuYnHOI
TAXKAX LUNYHOYKOBMX @pnTMIl: WNYHOYKOBA Taxikapais, fka MoXe npuasecty Ao dibpunsiyil
LWNYHOMKIB, @ NoTiM go acucTonil.

* OcoBnuso peTensHo cnig HarnsaaTth 3a nauieHTamu 3 NOPYLEHHAMM WNYHOYKOBOT NPOBIQHOCTI,
TOBTO 3Ha4HUM PO3LUMPEHHAM KoMnnekcy QRS.

» Byn_iaaxam CniA 3acTocosyBaTtit 3 06ePEXHICTIO NauieHTam i3 NoaoBXeHKUM iHTepBanom QT,
OCKINbkiA BIH NOAOBXYE eeKTUBHUI pedpakTepHuit nepioa.

* Xoua B pekoMeHA0BaHux fo3ax BynisakalH He Bnnusae Ha aTpioBEHTPUKYNAPHY NPOBIAHICTb,
HEPe3 MoXnUBe YNOBINbHEHHSA y pasi BUNaaKoBoro nepenoaysanHs, EKIM nauieHTis i3 nosHo0
aTpIoBEHTPUKYNApHoto Bnokagoio BGes gonomoru Ta, ski OTpUMYTL ByniakaiH, Gyae peTensHo
KOHTPONIOBATHCS.
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« [lpun 3acTocysaHnHi ByniBakaiHy Ta, Ha BigMiHy Big BinbLOCTI MicLEBKX aHEeCTETUKIB, 03HaKu
cepLEeBol TOKCUYHOCTI MOXYTb 3'ABMATUCS O4HOYACHO 3 03HAKaM1 HENPOTOKCUYHOCTI, 0COBNMBO Y
aiTen.

IHwi 3anobixHi 3ax0du Gna NesHUX 2pyn nauieHmie

+ [eyiHkOBa HEAOCTATHICTL: OCKiNbkU ByniBakaiH MeTaboniayeTbCa B NEYiHLI, Npu TAXKKOMY
nopyLeHHi hyHKUIT nediHki 4o3u cnig obmexysaTtu, a Byab-aKke NOHOBNEHHSA IH'EKUIR Y TaKnuX
nauieHTie cnig cyBopo KOHTPONKBaTH, LWOG YHUKHYTK Nepeao3yBaHHs.

* 3 yiel % npu4uHM BynisakalH cnif 3acTocoByBaTh 3 06EPEXHICTIO, KON Naronorisa
(LWokoBMit cTaH, cepuesa HegocTaTHiCTb) abo cynyTHs Tepanis (GeTa-GnokaTop) 3arpoxye
3HWKEHHAM NEYiHKOBOrO KPOBOTOKY.

e Jlioan NiTHBLOrO BiKY: YEpe3 3HWKEeHUIA knipeHc GynisakaiHy, Lo CNocTepiraeTbCs y nawieHTis
NiTHLOTO BiKY A03Y CMiA 3MERLWMUTH, OB YHUKHYTH rOCTPOI TOKCUYHOCTI.

* [iNoKcis Ta rinepkaniemis NigBULLYIOTb PU3UK CEPUEBOT TOKCUYHOCTI Big ByniBakaiHy i MOXyTb
noTpebysaTi Kopekuii 4o3n. Aunaoa 3binslwye BinbHy dpakuilo BynisakaiHy i, oTxe, Moxe
NOCKMNMTU MOro HEBPOMOri4HY Ta CepUEBY TOKCUMYHICTb. AHENOMYHO, THXKa HUPKOBa
HEAOCTaTHICTL MOXe NiABULLMTM TOKCUYHICTL BynisakaiHy Yepes aumaos, Skui BiH Moxe
BUKMUKATU.

[Mpobnemu y cniHansHol 6nokadu

Mpo HepocTaTHIO edeKTUBHICTL 3a3BM4ail  MOBIAOMNAITL NpW  ChiHanbHWUX Bnokagax, wWo
BUKOHYIOTbCA MICLEBUMU AHECTETUKAMM, | MOXYTb BKNKOHATH NpoBnemu 3 NigxogoM, NOMUNKWM Npu
nigrotosui abo iH'ekuil npenapartis, HeanekeaTHy AudY3il0 NPOAYKTIE y LepebpocniHanbHii piguHi,
HeAOCTaTHIO Ailo NPOAYKTIB Ha HepBOBY TKaHWHY Ta TPYAHOLLI, NOB’'A3aHi 3 BeeHHAM naLlieHTis.

4.5. Basaemogis 3 iHWKUMKM nikapcbkuMu 3acobamu Ta iHwWi popmMu B3aemoaii

BynisakalH cnig 3actocosysaTv 3 obepexHicTio nauieHTam, siki OTPUMYIOTb aHTUapUTMIdHI 3acobu 3
MICLIEBOK0 2HECTe3youoK aKTUBHICTIO, Taki AK NiAOKalH Ta anpuHAMH, OCKINbKK TOKCUYHI edekTu ¢
2ANTUBHUMMW.

4.6. @epTUNLHICTL, BariTHICTL | NakTauis

BaritHicTh

[HocnipxeHHs, npoBefeHi Ha TeapuHax, He NoKasanu HisKoro TepaToreHHoro edekry, ane 3acsigyvnu
(PETOTOKCUYHICTD.

KniHiYHO Ha AaHWA MOMEHT HEeMae [OCTAaTHbO PeneBaHTHUX AGHUX ANS OUIHKK MOXKNWBOro
Manbcbopuaummro edekty OynisakalHy npu MOro 3acTOCyBaHHI NPOTArOM NEPLIOTO TPUMECTPY
BariTHoGTI.

Tomy, AK 3anobixHui 3axin, OaxaHo He 3acTtocosysati GynisakalH NPOTArOM NepLIoro TPUMECTPY
BariTHocTi.

TvM He MeHLU, Ha CbOrOAHILHIA AeHb NiA 4Yac akywepchLKOro 3acTocyBaHHs GyniBakalHy B KiHU
BaritHocTi abo nig 4ac nonoris He NOBIAOMNANOCA NPO 0COBNUBMIA (PETOTOKCHUYHMIA EEKT.

TNakrauis

Ak i BCi Micuesi aHecTeTuky, BynisakaiH NPoHUKAE y rpyAHe Monoko. OaHaK, BPaxoByloun Hesenuky
KINBKICTb, L0 BUAINAETHCA 3 MONOKOM, FOAYBaHHR rPYAAK MOXIUBE NICNS PErioHanbHO! aHecTesil.

®epTUnbHICTL
Kninidnux ganux wogo snnusy GynisakaiHy riapoxnopuay Ha hepTUnbHICTL HeMae.

4.7. BnnuB Ha 3AaTHICTb KepyBaTH aBTOMOGINEM Ta iHWHUMK MeXaHi3MaMu

Lier 3acid moxe noripwuMTi 3aaTHICTe A0 peakuil NpU KepyBaHHi aBTOTpaHcnopTom abo pobori 3
IHLWMMK MexaHi3mamu. -

4.8. To6iyHi edbexTn

MoBiuHi echekTy, NOB'A3AHI 3 MiCLIEBUMU GHECTETHKAMM, AYyXe piaKicHi 3a BiACYTHOCTI Nepeao3yBaHHs,
@HOManbHO LUBUAKOrO CUCTEMHOro BCMOKTYBaHHR abo BUNaaKOBOTO BHYTPILUHLOCYAMHHOTO BBEAEHHS

Y UMX BUNaAKax BOHU MOXYTb OYTH gyxe CEpAO3HUMM, 0COBNMBO Ha CEpUEBOMY Ta HEBPONOTHHOM
piBHi (auB. po3ain 4.9). (Y
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3a BiCYTHOCTI aHOManbHO BUCOKUX PIBHIB y NNa3sMi, Npodine HecnpusTnueux edexTie OynisakaiHy
noAibHuWIA A0 IHWKX MICLUEeBUX aHeCTETUKIB TpUBanol Ail, NOB'A3aHKUX 3 amigoMm.

MNobivHi echekTu, SKi cNOCTepiraTLCA NPU BIACYTHOCTI Nepeao3yBaHHA:

*e yacto (> 1/10):

* CyAuHHI NOpYLEHHR: apTepianbHa rinoTexais,
o LlINyHKOBO-KULLKOBI poanagu: HyaoTa.

MNowwupesi (> 1/100):

* [lopyweHHs 3 BoKy HEPBOBOT CUCTEMMU: ronoeHWiA Ginb, NOB'A3aHWIA 3 NONEPEKOBOK NYHKUIEH,
napecresii

* [lopyweHHs 3 6oky opraHis cnyxy Ta pieHoBaru

+ Cepuesi nopyweHHs: 6pagukapais, Taxikapgis

« LUnyHKoBO-KULWKOBI po3nagu: BnoBaHHs

* [lopyweHHs 3 6oKy HNPOK Ta CEYOBMBIHMX LUNAXIB: 3aTpUMKa Ceui

» JaranbHi posnaav Ta peakuii y MicLi BBEAEHHS: rinepTepmis.

Hewvacto (> 1/1000):
 Posnaguv HEpPBOBOT CUCTEMMU. riNecTesis.
PigkicHi (> 1/10000):

* [lopyweHHs 3 BoKy iMyHHOI cucTEMM: aneprivHi peakuii (aHadinakTU4HUM WoK)
¢ [MopyweHHA 30py: KOCOOKICTb, AMNNONIS.

HeBu3HayeHa yacrTora:

o [opylwerHs 3 BoKy HEPBOBOI CUCTeMU: eniaypansHa aHecTesis abo perioHapHe BBEeJEHHS B
rpyAHy obnactb abo B obnactb ronosu Ta/abo wWMi, WO MOXe CNpu4MHUTKM Gnokaay
CHMNATWKIB, WO NPU3BOAUTL A0 TPAH3UTOPHUX CUMMTOMIB, TakMx AK CUHAPOM [opHepa,
CUHAPOM ApnekiHa.

MoBiuHi edoexTy, Noe'A3aHi 3 BBEAEHHAM npenapary, Moxe ByTv BaXKO BiAPI3HNTYH Bia (i3ionorivHnx
edektis Onokaau Hepea (Hanpuknag, 3HWKEHHR apTepianbHOro TUcKy, Gpaaukapais nig uac
UeHTpaneHoT aHecTesii), sBWW, cnpuunMHeHux GeanocepegHbO rONKOBOK NYHKUIEK (cniHanbHa
remMaroma), sBWl, HENnpAMOK MPUYMHOK SKUX CTana ronkosa NyHKUIR (MEHIHrT, eninypanbHui
abcuec), abo ABUW, NOB'A3aHMX 3 BUTOKOM CMMHHOMO3KOBO! PiAMHM (Hanpwknag: ronosHui Ginb
Yepes nopyweHHA TeepAol 060M0HKK MO3KOBOT OBONOHKK).

Mia Yac cniHanbHo! aHecTesil ronoBHUM BOMAM, AKi YacTile BUHMKAKTbL y Monoaux nwaen, MoxHa
3anobirTv 3a AoNoOMoroio ronok 25-ro kaniGpy.

Kpim Toro, nicns enigypansHol abo cniHanbHol aHecTesii MOXYTb BUHMKHYTW HACTynHi HEBPONOrivHi
ycknaaHeHHs. Lii ycknagHeHHA MoxXyTb ByTH HE3BOPOTHUMU 260 HEMOBHICTIO, NOBINLHO 3HUKATY:

* CTillka pagukynonaris;

¢« nepudepuyHa Henponaris;

e napanneris;

* YacTkosuit a6o NOBHUIA CUHAPOM KIHCbKOrO XBOCTE, LU0 NPOSBMAETLCS 3aTPUMKOIO Cevi,
HETPUMaHHAM Kany Ta cevi, BTpaTok YyTAMBOCTI NPOMEXUHU Ta cTaTeBol dyHKUIl, CTifKow
aHecTesielo, napecTesielo, CNabKicTio, Napaniyem HWKHIX KIHUIBOK Ta BTPATOK KOHTPOMIO Haa
ChiHKTepoM. Bei Ui cuMnNTOMU MOXYTb NOBINLHO 3HUKaTH abo 36epiraTcs NocTiiHO.

* BHyTpiWHbOYepenHa cybgypansHa remaToma.

Oirw

Y Aiteit noBiuHi edektn Taki X, sk i y popocnux. OgHak y AiTei Moxe ByTH BaXKO BUSBUTM PaHHi
03Hakn TOKCU4HOCTI Micuesol aHecresil, ocobnueo y Bunapkax, konu Bnokaga nposoAuTLCS Nig
cegauieto abo nig 3aranbHOK aHecTesiel.

MNosigomneHHs Npo nigo3proBaHi nobiyHi peakuii

Baxnuse 3HaYeHHR Mae MOBILOMNEHHS npo nigospiosaHi nobidHi  peakyil nicns . peectpauii
nikapcekoro 3acoBy. Lle [03BONSE NOCTIAHO KOHTPOMIOBATW CRIBBIAHOLWEHHS KOPUCTL/PUIUK
nikapcekoro 3acoBy. Meaunuki npauisHuku nosigomnswTs Npo Byab-Aki Nio3prosani nobivki edexTn
Yepe3 HauioHanbHy cucTemy 3BiTHOCTI: AreHTCTBO HauioHanbHoi Beaneku nikapcbkux 3acobie Ta

MPOAYKTiB OXOPOHM 300pOB'A (ANSM) Ta Mepexy perioHanbHUX LeHTpie papmakoHarnsaay J e
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4.9. [MepenosyBaHHA

Bunaakosi BHYTPILUHBOCYAMKHI iH'EKLIT MICLIEBUX @HECTETUKIB MOXYTb BUKIUKATH HeranHi (Big cekyHa
AO XBUMMH) CUCTEMHI TOKCWMHI peakuii. Mpu nepefosyBaHHi CUCTEMHA TOKCUYHICTB 3_'ﬂBJ}ﬂeTbcs¢
nisHiwe (Yepes 15-60 xBUNWH Nicns iH'eKUil) Yepe3 NoBINbHIWE NIABULIEHHR KOHLEHTpaUil MicLesmx
aHeCTETHKIB Y KpOBi.

IH'eKUis B CniHansHy piavHy HaaMipHO! KinbkocTi GynisakaiHy, #MOBIPHO, Npn3BeAe A0 PO3WNPEHHS
fnokagu, WO MOXe NpWU3BECTM [0 aHecteail cynpamegynspHux CTPykTyp (noBHa cniHanbHa
aHecTesin).

Mepepo3yBaHHA, BWNaQKoBa BHYTPIWHbLOCYAMHHA IH'eKUiA, aHOManeHO LWBUAKE CUCTeMHe
BCMOKTYBaHHA abo HaKOMWYEHHS BHACMIAOK 3aTPMMKM BMBEAEHHS MOXYTb NPU3BECTU A0 HaAMIpHOT
koHUeHTpayii BynisakalHy 8 nnasmi KpoBi; Ue NPM3BOAUTL 4O O3HAK rocTPOi TOKCUYHOCTI, WO MOXe
NpU3BecT A0 Ayxe ceprosHux nobivHux edekTie. Lli TOKCWYHI peakuil CTOCYKTLCA LUEHTpanbHol
HepBOBOI CUCTEMM Ta CepUeBo-CyauHHOI cucTemm.

3aranom Ans MiCUEBWX aHECTETWKIB O3HaKM HEAPOTOKCHMYHOCTI MepeayloTe O3Hakam cepuesol
TOKCUYHOCTI; 0fHaK, Yepea ocobnusuii npodink cepuesol TokcuuHocTi BynisakaiHy Ta uepes BigHOCHO
yacTe NOEAHaHHA MicLeBoi aHecresil i3 cepauieo abo HaBiTb 3aranbHOK aHecTesieln, 0cobnueo y
AiTen, 03HaKK cepLUeBol TOKCUYHOCTI MOXYTb CNOCTEpIraTMca 0gHO4YacHo (abo HaBiTb paHile) 03Haku
HeMpPOTOKCUYHOCTI. BUMIPSIHO ¥ BEHO3HIA KPOBI: 3aranbHa LMpKyniow4a KoHueHTpauis Oynisakainy,
NpU SKIK MOXYTh 3'ABUTUCA NepLUi 03HaKW HEeBPOMOriYHOI Ta cepueBol TOKCUHHOCTI, CTaHoBUTL 1,6
MKr/mn.

Lli epekTu:

TOKCHYHICTb L@HTPanbHOi HePBOBOI CHCTEMM

Lle eignoBinae A0303anexHiin peakuil 3 CMMNTOMaMU Ta 03Hakamu MOCUMEeHHs TRXKOCTI. MovaTkosi
CMMNTOMMW BKNKOYAKTb HECNOKi, nobowBaHHA, NOropeln, no3iXaHHA, 3anaMOpPOYEHHS, KpYrosi
napecTesil, OHIMIHHA A3KKa, A3BiH Yy Byxax i rinepakysito. Lli TPMBOXHI 03Hakn He Cnia HenpasWbHO
TNYMa4YuTU SK HEBPOTUYHY noBediHKy. MopyWweHHs 30py i NocMuKyBaHHA abo NocMukysaHHA € GinbL
CEPNO3HMMK O3HaKamu, sKi MOXYTb NepeayBaT PO3BWTKY reHepaniaoBaHux cydom. Lle moxe
CYNpOBOMKYBATUCH BTPAaTOK CBIAOMOCTI Ta TOHIKO-KNOHIYHMMU CyQOMamM, TPUBANICTb AKX MOXe
CTaHOBWTH BiA KINbKOX CEKYHA A0 AEKINbKOX XBUNWH. MNOKCIA Ta rinepkanHis LWBUAKO BUHWUKAOTL Nig
yac cyaoM 4epes 30inbleHHs M'A30BOI aKTUBHOCTI, @ TakoX MOPYLEHHA OWXaHHA. Y BaxKux
BUNaaKax moxe BHHHKH}’TH anHoe.

CepueBo-CyAUHHA TOKCUYHICTL

Bynisakaii mMae occobnusy cepueBy TOKCHMUYHICTb. BUCOKI KOHUEHTpaUil B NNasmMi MOXyTb BUKNUKaTU
CEepro3HI LLNYHOYKOBI apuTMil, Taki K LUNYHO4YKOBa TaxikapAis, WO Moxe npuasect A0 dibpunsayil
WNYHOUKIB, @ NOTIM A0 acucTonil WNAXOM EnNeKTpPOMEXaHivHoT aucouiauil. HagmipHi KOHUeHTpauil B
nasMmi TakoX MOXYTb CrpUYUHUTU Benuky Opapukapailo Ta NOPYLEHHS aTpiOBEHTPUKYNSPHOI
NPOBIAHOCTI; reMOAUHAMIYHO TaKOX MOXE CNOCTEPIraTUCA 3HWKEHHA CKOPOTNIMBOCTI 3 riNOTEH3IEH.

Bei Ui nopyLWeHHs MOXyTb NPU3BECTH A0 3YNUHKK CEpPLS.
NikyBaHHA
Heob6xiaHo MaTh HanoroToBi NikK Ta peaxiMalinHe obnaaHaHHA.

Akwo nig vac iH'ekuil MicueBol aHecTesili 3'SBNAKTLCA O3HAKU rOCTPOI CUCTEMHOI TOKCUYHOCTI,
IH'EKLiI0 CRiA HeraimHO NPUNUHUTMK.

Cnin HeraiHo po3noyaTu BeHTUNSL 100% KWCHEBOK MacCKOK: iHOAI LbOro AOCTaTHLO, LWo6
3YNWUHWTKA CyAOMM. Takox HeobxiaHo 3a6e3neqnTin XopoLLy NPOXiAHICT AUXanbHUX LLNSAXIB.

AKLLIO CyAOMM HE NPUNUHRATBCA NPOTAroM 15-20 CeKyHA, BHYTPILUHBOBEHHO BBOAATL NPOTUCYAOMHUA
3acib, xHanpuknag TioneHtan (1-4 mr/kr) abo Gensopiaseninu (0,1 mr/kr piasenamy abo 0,05 mr/kr
Miaasonamy); cykuuHinxonis 6yne BBeAEHO ANA NONerweHHs iHTyBauii y pasi panTosux cyaoMm.
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MopyLuerHs kposooBiry 6yayTb nikysatuca Gonrocamu 5-10 MKr/Kr a.npeHaniHy.‘ He NepeBnLLyNM Lo
A03y, Wob He BUKNUKATK LLUNYHOYKOBY Taxikapaio abo ¢ibpunauit. UJnyn@gmm apuTMIl NikyKTbCA 33
Aonomoror Aedidpunauii. Cnif po3rnAHYTU MOXIUBICTE 3aCTOCYBAHHKA NiNigHNX eMYNbLCIl.

Cnia exusaTu HeobxigHux 3axogis Ans GopoteBu 3 auMAO30M, pecnipaTopHO-MeTaboniyHuM,
rinokcieto, Wob YHUKHYTU NOCUNEHHSA 03HaK TOKCUYHOCTI.

MoHiTopuHr Byae TpUBanum Yepes cunbHe 38'A3yBaHHA BynisakaiHy 3 TkaHMHamu,
5. DAPMAKOMNOTIYHI BNACTUBOCTI

5.1. ®apmakogMHaMmiyHi BnacTMBOCTI
®apmakoTepanesTu4Ha rpyna: MICLEBI AHECTETUKM, kon ATX: NO1BBO1.

MexaHiam gaii
BynisakaiH BigHOCHTBCS 4O rPYNUM amigHWX aHECTeTHKiB.

Po3uuH Bynisakainy ans cniHanbHoi aHecTesii Mae nuTomy Bary 1026 npu 20°C i 1020 npu 37°C.

CeHcopHa Bnokaaa, oTpumana nicns aHectesil GynisakaiHoM ANs cniHanbHol aHecrTesil, cknagaeTbcs
3a 5 XBUNUH | OCArae MaKcUManbHOro PiBHA Yepes 20 XBUMHUH.

TpuBanicTs CEHCOPHO-MOTOPHOT BNOKaAM 3aNeXMTb Bid NOYATKOBOrO NONOKEHHS cyb'ekta Ta
BXWBaHO! 03K,

TakuM YnHOM, Npu 3 MN | BUXIAHOMY NONOXEHHI CHARYM NPOTArOM 2 XBUANUH Tpweanicte Gnokaaun Ha
pisHi D10-D12 = 3 2:00 go 2:30.

MotopHa 6nokaga possuBaeTsCs napaneneHoO CEHCOPHOMY, po3cnabneHHs M'A3iB XKuBoTa TpvBae
Bnu3bko 1 roauHn, a Ha PiBHI HMWKHIX KiHUiIBOK — Big 2 A0 2:30 roauH, 3HOBY X Taku 3anexHo Big
NO4aTKOBOrO NONOXEHHA Ta 403u.

5.2. ®apmakokiHeTMKa

Ab6copbuis

ABcopbuis Ta aucysis BynisakaiHy 3anexars Big 6araTeox napameTpis;

™R IH'EKUT,

CTaH nauieHTa,

KOHUEHTpaUis, 3aranbHa BeegeHa 403a,

(Pi3UKO-XiMiYHI XapaKTepUCTUKM LUbOro aHEeCTeTHKa: BUCOKa KMPOPO3YMHHICTL

(nepesaxHe 38'A3yBaHHA 3 TKaHUHamu, Baratimu Ha Xup: cepuem, nereHamu, MO3KOM), pKa
8.1: npu pH 7.4; 83% sinkHol pakuil npoaykTy sHaxoauTsCs B ioHisoBaHI chopmi,

Po3noBcrogxeHHs

38'A3yBaxHs 3 Ginkamu nnasmu Kposi (nepesaxHo anbcha-1-rnokonpoteiHamm) Ayxe Bucoke: 6nusbko
95% y nosax, wo BUKOPWUCTOBYHTLCS B Tepanil.

Mepioa HaniBBUBEAEHHS B TKAHUHAX CTAHOBUTL npubnusHo 30 xeunuH, a ob'em pO3noAiny cTaHoB1Thb
72 nitpu.

Bynisakai npoHukae kpisb nnaueHTapHui bap'ep: cnissigHolweHHs B KpoBi nnoaa/maTepi
CTaHoBUTL NpubnuaHo 1:3.

BynisakaiH nepesaxHo meTabonisyeTeCa B newviHui Wwnsxom posknagaHHA Woro CUCTEMOH
MOHOOKCUreHasu, sanexHol Big uMToxpomy P450. Maibke Bech BBeAEHUN BynisakaiH BUBOAMTLCA Y
Burnsai metaGonitie. OcHoBHUM MeTaboniTom ¢ 2,6 niekonokeuniguH. MeTtaBonitu BynisakaiHy He €
aKkTMBHWMK 260 TOKCUYHWMM 33 TiEl KOHUEHTpaUil B nnasmi, Wo cnocrepiracThbes.

MpubnusHo sig 5 ao 10% NPOAYKTY BUBOAMTBLCS i3 CEYeI0 B aKTUBHIR hopMi.
Mepioa HaniBBUBEAEHHA CTAHOBUTD 3.5 rognHu.
KoHueHTpauii 8 nnaami

Micna cnivansbHoro BBeAEHHS Ta BpaxoByto4u HEBenuKi A03u, KOHLIEHTPaLil B KPOBI Ayxe HU3bKI.
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KoHUEHTpauii B nnasmi, npu AKMX MOXyTb 3'ABUTUCA NEepuWi O3HaKW HEeBPOMOriYHOI Ta Cepuesol
TOKCUYHOCTI, cTaHoBNSATL 1,6 MKr/MA.

Y piTeit hapmakokiHeTvka Bynisakainy nogibHa ao papmMakokiHETUKM Y AOPOCAUX.

5.3. [aHi gokniHiyHuX pgocnigxeHb 6eaneku
He 3aCTOCOBYETLCS.

6. PAPMALIEBTUYHI OAHI

6.1. CnMCcOK AONOMIXHUX peYyoBHUH
[NoKO3U MOHOTIAPAT, HATPIlo riapoKCcKA, BoAa ANS iH'EKUIN.

6.2. HecyMicHicTb

3a sigcyTHOCTI AOCNiAXEeHb CYMICHOCTI Ueil nikapcbkuid 3acib He MOXHa 3MilyBaTh 3 IHWMMK
nikapcbkiMuK 3acobamu.

6.3. TepmiH npuaaTHoCTI

3 poku

6.4. Ocobnusi 3anoBixHi 3axoau npu 36epiraHHi

He sacTocoByeTbCA.

6.5. TuniBMicT ynakoBku
Mo 4 mn 8 amnyni (ckno | Tuny), kopoBka no 5 WTyK.
Mo 4 mn B amnyni (ckno | Tuny), kopoBka no 20 wr.

He BCi BUAN yNakoBKu Npu3HaYeHi 4N\ NPoAaxy.

6.6. Ocobnuei3anobixHi 3axoau Woao yTunisauii Ta iHWOro NOBOMAKEHHSA

IHCTPYKLLT:

Mepen 3acTocyBaHHSM NPOAYKT CNiA BisyanbHO NEPEBipUTU Ha HARBHICTb TBEPAMX YACTMHOK i 3MIHY
koneopy. Cnig BukopwucTOBYBaTH nuie npo3opud, GeabapsHnit abo anerka XoBTui po3duH Ges
YyacTuHok abo ocapy.

7. BNACHUK O3BOJTY HA NPOOAX

NABOPATOPIA ATETAH

1, PO ANEKCAHAEP ®NEMIHI
69 007 NNIOH

GPAHLIA

8. HOMEP(M) PEECTPALIMHOIO NOCBIAYEHHA NIKAPCBKOIO 3ACOBY

34009 560 689 4 4: 4 mn B amnyni (ckno | Tuny), kopobka no 5 wr.
34009 560 690 2 6: 4 mn B amnyni (ckno | TMny), kopobka no 20 wr.

9. AATA I'IEPBI»‘I_!-IHOT BUOAMI PEECTPALIAHOIO NOCBIAYEHHA/MPOAOBXEHHS
bEOMIHY [l PEECTPALIIMHOIO NOCBIAYEHHA

[ara nepwoi asTopu3auii: 14 nuctonana 1997 poky

[arta octaHHbOro oHoBNeHHA: 14 nucronaga 2012 poky

10. DATA MEPErNAQY TEKCTY
11 %o8THA 2021 poky
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11. QO3UMETPIA
He 3acTocoByETLCA.

12. IHCTPYKUIA 0O NPUrOTYBAHHSA PALIO®APMALIEEBTUYHKX 3ACOEIB
He 3acToCOBYETLCS.

YMOBW PEUENTY TA JOCTABKH

Cnucok Il

TNikapcbki 3acobu, 3apesepeoBaHi AN8 BUKOPUCTaHHA B CTauioHapi.

Moexa mabnuys cmunie AMM gopmamy T10 - POTAUT_FORO011 v06
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OOOATOK B
IHCTPYKUIA

Hasea npenapaTy

BYNIBAKAIH AANSA CNIHANBHOI AHACTES3II ATETAH 5 Mr/mn, po3uuK Ans iK' eKuin
(iHTpacniHanbHWK WNAX BBEAEHHA)

BynieakaiHy rigpoxnopug
MepeamoBa

Byab nacka, yBaXHo NpoYuTalTe LK IHCTPYKUIK nepea BUKOPUCTaHHAM UbOro npenapary,
OCKiNbKM BOHa MiCTUTb BaXJMBY ANs Bac iHdopmauiko.

s 30epiraiTe ueit nucTOK. MOXXNKUBO, BaM AOBEAETBECA NPOYUTATH Ue Le pas.

¢ FKulo y Bac BUHUKNY AOAATKOBI 3aNUTaHHA, 3BEPHITLCA A Nikaps, (apMaluesTa Yyu
Me/acecTpu.

s Llei npenapar 6ys npuaHayeHuit Bam. He aasanTe Horo HikoMy iHWOMY. Lle Moxe 3aBaaty iM
LLUKOAW, HaBITh KO ix cMMNTOMM XBOPOGK TakKi X, K y Bac.

¢ Y pasi BUHUKHEHHA Byab-akux nobidHUx edekTie 3BepHITLCA 40 Nikapsa, apMauesTta abo
meacecTpu. Lle Takox cTocyeTbes Byab-akux HebaxaHux ehexTiB, He 3asHaveHnx y Ui
IHCTpYKUil. [AnBiTbCSA po3ain 4.

Lo micTuTk uewn Bykner?

1. Wo Take BYNIBAKAIH ANA CMIHANBHOI AHACTESIT ATETAH 5 mMr/mn, po3yuH Ans iH'eKuii
(IHTpacniHanbHWi WNAX BBEAEHHRA) | B SKWX BUNaAKaX BiH BUKOPUCTOBYETLCA?

2. o Tpeba 3HaTy, nepw Hix eukopuctosysaTn BYMIBAKAIH ANA CMNIHANBHOI AHACTESII
AFETAH & mr/mn, po3uvH Ans iH'ekyin (IHTpacniHanbHui WNax BRegeHHR)?

3. Ak 3sacrocosysatn BYNIBAKAIH ANA CNIHANBHOI AHACTESIT ATETAH 5 Mr/Mn, po34uH Ans

iH'eKUin (iHTpacniHanbHui WNAX BBEAEHHA)?

Aki Moxnuei noGivHi edekTn?

Ak 36epiratn BYNIBAKAIH ANA CNIHANBHOI AHACTESII ATETAH 5 Mr/mn, po3unH Ans i'ekuii

(iHTpacniHanbHUi WNAX BBEAEHHRA)?

6. BwmicT ynakosku Ta iHwa iHdopmauis.

LLLO TAKE BYMNIBAKAIH ANA CNIHANLHOI AHACTE3II ATETAH 5 mr/mn, po3yuH
AnsA iH'ekuin (iHTpacniHanbHWik wWnsx BeegexHs) | 414 YOro BIH
BUKOPUCTOBYETLCA?

PapmakokiHeTuka - Kog ATX: Micuesi aHecteTvku. (N: ueHTpansHa Hepeoea cucrema), NO1BBO1

o b

=

Lien npenapart nokasaxuit AN\ aHecTesil, 0OMeXeHO! HUKHbOK YaCTUHOK Tina, nig Yyac onepauii y
L[OPOCNMX | AiTEN PI3HOro BIKY.

2. WO TPEBA 3HATW MEPLL HDX BUKOPUCTOBYBATU BYMIBAKAIH ANs
CNIHANBHOI AHACTES3II ATETAH 5 mr/mn, po3unH ansa iH'ekuin (iHTpacniHanbHuM
WNAxX BBeAeHHs)?

Hikonu He BukopucToByiTe BYMIBAKAIH ANA CNIHANBHOI AHACTESII ATETAH 5 mr/mn,
PO3YMH ANA IH'EKUIN (IHTpacniHanbHUIA WNAX BBEAEHHS):

* AKWO y Bac aneprin Ha DynisakaiH, MicUueBi aHeCTETUKMU, NOB'A3aHI 3 amigom, abo Byab-AKkui 3
iHLWKX iHrpedieHTiB LUbOro npenapary, 3a3Havenux y poaaini 6.

* Y pasi BHYTPILUHLOBEHHOI perioHansHoT aHecTesii

* AKWO y Bac € cneyndiyHi 3aransHi NpOTUNOKasaHHs A0 cniHanbHol aHecTesil.

AKWO BU CyMHiBaeTecs, HeobXxigHO 3BepHYTUCS 3a NOPaAoio A0 CBOro nikaps abo cbapmauea‘ra
3acTepexeHHA Ta 3anobixHi 3axoqu

SymgaKaIH_cm,q BBOAWUTK TiNbku Nikapem abo nif BiANOBIAANBHICTIO NiKaps, AkWit Mae gocsig poboTu B
TeXHikax micuesoi abo perioHanbHOI aHecTesir:

¢ Tlicns iH'eKUil BU NOBMHHI NeXaTy, He nigHIMaKyu Ta3s Bule nnevyen,

—.

r"’.__-
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* Bunagkose sHyTpiWHBLOCYAUHHE BEE/JEHHA, nepenoaysaHHA abo weuake poacmomyaagn—m B 30Hi 3
BWACOKOIO Backynapu3aUiero MOXyTb BUKNUKATY TOKCHYHI peakuii, 3okpema HeBponoriyHi Ta cepuesi.

Lie#t nikapcekuid 3aci6 MicTuTs MeHwe 1 MMonk HaTpiio (23 Mr) Ha 4 Mn amnynu, To6To € NpakTU4Ho
«Be3HaTpieBuUMY.

3BEpHITLCA A0 Nikaps B HACTyNHMX BUNaakax:

* Cepueei NOPYLIEHHS, BKNKOYaIOYM NOPYWEHHS LUNYHOMKOBOI NPOBIAHOCTI, NONOBXEHHS npocTopy
QT, arpioseHTpuKynspHa 6nokapa,

* THAXKa neviHkoBa HeaocTaTHiCTb,

* HUPKOBa HEQOCTaTHICTL,

* 3axBOploBaHHsA abo nikysaHHs, fke MOXE aMEeHLWUTY NEYIHKOBUIA KPOBOTIK (LLOKOBUI CTaH,
CepLeBa Helo0CTaTHICTb, NikysaHHs Bera-Gnokartopamu),

* rinepkaniemis (HaaMipHa KinbKICTb Kaniio B KpoBi), aunaos (NigsuLeHa KUCAOTHICTL KpoBi)

* MNOTOYHE NiKyBaHHA acnipuHom abo HECTEPOIAHMMM NPOTU3aNaNbHUMKU Npenaparamu

*  Ocobnusi 3anobixHi 3axoau cnig BXWBaTU NIOASM NiITHLOro BiKY; RO3Y CNig 3MEHLMTK gns
YHWKHEHHS nepefnosysaHHs,

MopagbTecs 3i csoim Nikapem abo capmauesTom Nepea 3actocysaHHsm BYMIBAKAIHY Ans
CMIHANBHOI AHACTESII ATETAH 5 MI/MI, PO3YMH ANS iK' €KUM (IHTPACNIHANLHMI WNAX BBEAEHHS).

IHwi nikapceki 3aco6u Ta BYMIBAKAIH ANA CNIHANLHECTE3I| ATETAH 5 Mr/Mn, po3YyuH ans
iH’ekyin (iIHTpacniHanbHMi wnsax)

Mepen BeBeneHHaM Oynisakaivy Bawnueo nosigoMUTH CBOro nikaps Ta aHecTesionora npo Bci
nikapceki 3acobu, ski sam 3apas npusHa4awTb, AKi HewoaasHo Oynu npusHayeHi, ski su 3apas
npuiMaete 6e3 peyenta nikaps abo aki HewogasHo nNpwiAmManu 6es peuenta nikaps.

Wob yHuKHyTH MOMIUBUX B33EMOAI MK Kinbkoma nikapcekumu 3acobamu, 30Kpema 3 iHwuMK
MicUeBUMKM aHecTeTukaMu abo nikapcekumu 3acobamu 3 aHTUaPUTMINHOK aKTUBHICTIO, noBigomTe

-
“n

—

3actocysanna BYMIBAKAIHY ANSi CMIHANBHECTESI ATETAH 5 mr/mn, posunn ans in'exy
(iHTpacniHansHui WNAX) 3 Dkero Ta HaNoAMK

He sacrocosyeTbes.

BarirnicTb i rogyBaHts rpyanto

Akwo eu earitHi abo FORYETE rpyaslo, AyMaeTe, WO MoXeTe 3aBaritHiTn abo nnawyere 3aeariTHiTH,
3BEpPHITbCA 3a Nopanok Ao nikaps abo apmauesTa, NEpLW Hix NpuiMaTK uen npenapar.

KepyBanHa asTomo6inem Ta BHKOPUCTaHHA MexaHiamis

Lle# npoaykt moxe noripwury 3parkicte o peaxuii npu kepysaHHi asToTpaHcnopTtom abo poborti 3
IHWKMMKU MexaHiaMamuy.

BYNIBAKAIH AN CNIHANBLHECTE3I AFETAH S Mr/Mn, po3uuK Ans i'ekuyin (IHTPacniHanLHU
WNAX) MICTUTL HaTpiiA.

Lie# nikapcebkuit 3aci6 MicTuTs MEHLIE 1 MMOnNb HaTpilo (23 Mr) Ha 4 Mn amnynu, To6To € npakTudHo
«BesHaTpieBumM».

3. K BUKOPUCTOBYBATU BYNIBAKAIH ANA CNIHANBLHECTE3II ATETAH 5 mr/mn,
PO3YUH ANns iH'eKUin (iHTpacniHanbHui wnsx)?

3acTocyeaHHs OynisakaiHy B cniHanbHi aHecTesii BUMarae:

* [lposeseHHs poamosw, NPU3HaYeHOT Ans 3'acyBanHs nonepeaHix MPUYKH, NiKyBaHHSA Ta
3aranbHoro ctaHy nauiewxra,

* BCTaHoBNeHHs BeHoaHol MaricTpani (IHy3iT) Ta nosHoro peaHimMauiiHoro obnagHamHs,

* Mamv npenapati 3 npoTucygoMHUMM BnacTusocTsmu (TionexTan, 6eHao,qiaseniHM)._,-f'-
BasonpecopHi npenaparu, aTponix, 18
nocTikHoro MOHITOPUHry cepus (kapaiockonis) i apTepianbHoro TUCKy,
MOBINLHOro BBEAEHHS Ao3n

*  NiATPUMAEHHS CNOBECHOro KOHTaKTy 3 NayieHToM.
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O3YBaHHA

[Jo3ysaHHs CYBOPO BU3HA4aETLCH Nikapem.
BukopuctosysaHa no3sa Byge 3aMiHoBaTUCH 3anexHo Big 6axaHoro cTyneHs aHecTesil, a Takox
TpUBANOCTI CeHCopHOI Bnokaau Ta BaxaHo! IHTEHCMBHOCTI MOTOPHOT Bnokaau, Biky Ta CTaHy
nayieHTa. lNig Yac cniHanbHOT aHecTesii CTyniHb aHecTesii 3anexwTs Bia KiNbKox dakropis,
BKNHOYAOYK BBEAEBHY A03Y Ta NONOXEHHA NaliexTa 4o Ta nig 4ac iH'ekuii.

Cnin BBOAUTW HalHWXYy A03Y, 3gaTHY 3abe3neunTi eekTMBHY aHecTesik.
BHyTpilWHbOCNIHANbHa iH'ekUis rinepbapudHoro poauuHy GynisakaiHy Ans cniHankHoi aHecTesii
NPOBOAWTLCA 33 OA4MH NPUIAOM.

PekomeHa0BaHi 4o3un Taki:

3BHYaKHa po3a O6’em
[opocni 1a a4ty i 12 pokie* 5-20 mr** 1-4 mn
HosoHapoaxeri, HemoBnATa Ta Aitn Ao 12*
» <bke 0,40 - 0,50 mr/kr 0,08 - 0,1 mn/kr
eS5K2-15kz2 0,30 - 0,40 mr/kr 0,06 - 0,08 mn/kr
e >15ke 0,25 - 0,30 mr/kr 0,05 - 0,06 mn/kr

*abo 40 kr ** niTHi: 5-10 mr

Y popocnux, A034, HaBeaeHi B Tabnuui Bulle, pekoMeHAoBaHI AN BUMKOPWCTaHHA Y CepeaHbol
Aopocnol NI0ANHK, fiKa BM3Ha4yaeTbCA AK 340p0Ba MonoAa navHa sarowo 70 Kr.

Y 3B'A3KY 3 NOTEHUIAHUM PU3MKOM BUHUKHEHHS 3aHAATO BENUKOI cniHanbHoi 6nokaaw faosy cnia
3MEHLWMTI ¥ NioAeN NOXWNoro Biky Ta B CUTYaLIAX, KONU BHYTPILUHLOYEPEBHMIA TUCK BUCOKUIA (Ni3HS
BariTHICTb, acUWT, OXKUPIHHA).

3aranbHa BBEAEHE 403 HE NOBWMHHA nepesuniwjysatn 20 mr.

3acTocyBaHHA y AiTeH Ta nianiTkis

Y DWTUHM 3aranbHa BBedeHa Ao3a Oyae 3anexaTd Bia Biky Ta Baru AuTuHU. Lle BU3HaYWUTL
aHecreaionor.

BeeaeHHs Oyae 3giACHIOBATMCS LUNAXOM NOBINbHOI IH'EKUIT B cniHanbHuil kaHan (YacTuHa xpebTa)
aHecTesionorom, akuit Mae A0CBI4 PoGOTH 3 UMM TUNOM aHecTesil y fitei.

Merton 3acTocyBaHHA
Tineky cniHansHuit Wnsx. MnepSapuyHniz po34mH.
ByAb-AKuit HEBUKOPUCTaHUIA NPOAYKT cnia YTURIKyBaTH,

Yacrora BBeAEHHSA
Ak yacTo i konu cnig paeaty uei npenapar, CyBOpPO BM3HA4YaETLCA @aHECTE3i0N0roMm.

TpuBanicTs nikyBaHHA CyBOPO BUIHAYAETLCS aHECTeaionorom.

Tpusanicrb nikyBaHHs

Y BCiX BUNaAKax CysBopo AOTPUMYIATECH MEAUYHUX NPUNKCIS.

AKwo BY NpuitHAnK Ginbwe, Hix cnig 6yno, BYMIBAKAIHY ANA CNIHANBHECTE3I AFETAH 5
Mr/MN, PO34KUH ANA iH'eKUiN (IHTpacniHanbHui Wnsax).

Bunagkosi BHYTPILLHBOCYAMHHI iH eKUiT MICUEBUX aHecTeTukiB MOXYTb BUKNWKaTW HErawHi (sig cekyHa
A0 XBWUNWH) CUCTEMHI TOKCWYHI peakuii. Mpu nepeposysaHHi CMCTEMHA TOKCUMHICTE 3'ABNAETLCH
nisHiwe (4epes 15-60 xBunuH nicns iH'eKUiT) Yepes nosinbHille NiABULLEHHA KOHUEHTpauil MicueBmx
aHEeCTETHKIB Y KpOBI.

MNepenosysaHHs, BUNagkora BHYTPILUHBOCYAMHHA  iH'EKUIR, aHOManbHO LUBMAKE ~CHCTEMHE
BCMOKTYBaHHA ab0 Hakonu4YexHs BHAcnigok 3aTPUMKK BUBEAEHHS MOXYTb NPU3BECTM A0 HaAMIpHO!
KOHUeHTpauil OynisakaiHy B nnasmi Kposi: Ue NPU3BOAUTL A0 NOSBW CUMTOMIB rOCTPOI TOKCUYHOCTI,

L0 MOXe NPU3BecTH Ao %/%.
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AYXe Cepro3HuMx nobivHux edpexTie. L|i TOKCMYHI peakuil cToCylTbCA LUeHTPanbHO! HEPBOBOI CUCTEMM
Ta CepuUeBo-CyANHHOI CUCTEMM.

3aranom ANs MicUEBUX aHECTeTWKIB O3HaKW HEAPOTOKCUYHOCTI nepeayroTb O3Hakam ce_epueao'l‘
TOKCUMYHOCTI; 0fiHaK, Yepea ocobnueni npodink cepuesoi TOKcMYHOCTI ByniBakaiHy Ta Yepes BiqHOCHO
yacTe noeAHaHHs Micuesoi aHecTesii i3 cegauiero abo HasiTb 3aranbHOK aHecTesiew, ocobnuso vy
AiTel, O3HaKM CepLeBOi TOKCMYHOCTI MOXYTb cnocrepiratucs ogHodacHo (abo HaeiTe padiwe) 3
O3HaKkamMu HeAPOTOKCUYHOCTI.

O3Hakamu TOKCUYHOCTI MOXYTb ByTu:

* 3 MOYKU 30Dy UeHmPanbHol HePEO8OI CUCMEMU: HEPBO3HICTL, 3DYAXEHHR, NO3IXaHHS,

TPEMTIHHS, NoBOBaHHA, MUMOBINbHI Pyxi O4HUX SENYK, HenepebopHa noTpeba B poamosi,
ronoeHui Ginb, HyROTA, A3BIH Y Byxax. Lii TPUBOXHI 03HaKK BUMAEraKTs PETENLHOro
CrnocTepexeHHs, Wob 3anobirt MOXNUBOMY 3aroCTpeHHIO: CyA0MU, NOTiM 36ilt UEHTPanLHOI
HEepBOBOI CUCTEMM,

*  Ha GuxanbHOMY DigHI: TaxinHoe, NoTiM anHoe (npuckopeHHs, noTim Binbl-MeHW Tpusana
3ynuHKa AuXaHHsR),

*  Ha cepueso-cyOUHHOMY DIgHI: NpUCKOpeHe cepuebuTTs, apTepianbHa rinoTeHsis, Wo Moxe
MPU3BECTM A0 KONancy (noraHe CamonoYyTTA 3i 3HUKEHHAM apTepiansHoro TUCKY), cepuesi
Po3naau (LLNYHOYKOBI ekcTpacucTonu), dibpunsuis LWNYHOUKIB, NOPYLLEHHS NPOBIAKOCTI
(aTpioBeHTpUKynspHa Gnokana). Lli cepuesi nposan MOXyTs NPU3BECTH A0 3YNUHKM cepus.

HeBponoriyHi TOKCHYHI NPOSBY, Ik NPABMNO, OAHONECHI 3 KapAianbHUMU NPOSBAMM.

Akwo Bn 3a6ynu 3acTocysatu BYNIBAKAIH ANsi CMIHANBHECTE3II ATETAH 5 Mr/Mn, po3uus
Ans iH'ekUin (iHTpacniHanbHuM WnsAx)

He 3acTtocosyeTbes.

Akwo BM npunuHunK 3acTocysanHa BYMIBAKAIHY ONA CNIHANBHECTE3Il ATETAH 5 Mrimn,
PO34UH ANA iH'ekuUin (IHTpacniHanbHUK WNAX)

He 3acTocoByeTbes.

AKWO y BaC BUHUKNW AOAATKOBI 3aNUTaHHA LOAO 3aCTOCYBAHHS LbOro npenapary, 3BEpHITbCA A0
CBOrO nikaps, hapMayesTa Y1 MegcecTpu.

4. AKI MOXIUBI NOBOYHI EQEKTU?

Sk i Bci nikapcbki 3acobu, ueit NpenapaT MOXe BUKNWUKATH NOBIYH edekTH, Xo4a BOHU NPOABNAIOTLCS
He Yy BCiX.

Mob6iuni edhexTu, nos'ssaHi 3 MicuesnmMm aHecTeTMKamu, AyKe piakKicHI 3a BiACYTHOCTI NnepefoayBaHHs,
@HOMarnbHO LBMAKOrO CUCTEMHOrO BCMOKTYBaHHS abo BUNaAKOBOTO BHYTPILUHBOCYAUMHHOTO BBEAEHHS:
Y UnX BUNaAKax BOHW MOXYTb ByTu Ayxe cepitosHumu, ocobnuso Ha CepLUEBOMY Ta HEBPONOriYHOMY
pigHax. [MoBiuHI edekT cnin BigpisHATH Big disionoriyHux edektie camol Gnokaau (Hanpuknag,
nagiHHs )a‘p'repianbl-ioro TUCKY Ta 3HWKEHHS 4acTOTW CepuesuXx CKOPOYEHb Nig 4ac cniHanbHOI
aHecresil).

MMoBiuHi ecrexTu, siki cnocTepiraloTbes npu BIACYTHOCTI NepegoayeaHHs:

*  AYXe 4acTo: 3HWKEHHs apTepianbHoro TUCKy, HyAoTa,

® 4acTo: ronoBHWA Binb, BIAYYTTA NOKONKBAHHS, 3aNaMOPOYEHHS, YNOBINbHEHHA abo
30inbLUEHHS YaCcTOTH CepueBnx CKOpoYeHb, BrioBaHHs, 3aTpUMKa ceNi, rineprepMmis,

*  HE4acTo: SHWXEHHA YYTNWBOCTI WKipK,

®  PIAKO: anepriyHi peakuyii (aHadinakTU4HHIA WOK), KOCOOKICT, ABOIHHA B Ovax.

Kpim Toro, nic.na enigypansHoi abo cniHansHol aHecTesii MoXyTb BWHWKHYTK HacTynHi HeBpPONoridHi
yCKNaaHeHHs. Lii ycknagHeHHs MoxyTs 6yTu HE3BOPOTHIMYU abo HEMOBHICTIO, NOBINBHO 3HUKATY:

* 3ananeHHs Hepsa:

* 33xBOPIOBAHHA HEPBOBOI CUCTEMM:

e napaniy HUKHIX KIHYiBOK;

*  4acTkoBUM abo NOBHMIA CUHAPOM KIHCBKOrG XBOCTA, L0 MPOSIBNSAETLCS 3aTPUMKOIO ceMi,// -
HETPUMaHHAM kany Ta ceui, BTpaToio YyTNMBOCTI NPOMEXMH Ta cTaTesol dhyHKLi, CTilikoW
aHecresielo, napecTesieo, CNabKicTio, Napasniyem HIKHIX KIHLIBOK Ta BTPaToK
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KOHTpOnKo cohitkTepa. Bei i cumnTomu MOXYTb NOBINLHO 3HWKaTH abo 3Bepiratucs
NOCTIiAHO;

*  ONyWeHi noBik«, NOB'A3aHi ai 3BYXEHHAM 3iHWUD | IHOAI 3HUKEHUM NOTOBUAINEHHAM (CUHAPOM __
lopHepa). Le BiaBysaeTscs nicns eniaypankHoro esegerHs abo B o6nacTi rpyAen/ronoBu/Luni:

® GCMMETPW4HE NITAMBICTL | NOYePBOHIHHS Y BEPXHIiA YacTuHi rpyaei, wui abo 06nuyys (cuHgpom
ApnekiHa);:

*  BHYTPilUHLOMEPENHA remaToma.

Aoaarkosi no6iyki edeKkTu y aitei Ta nignitkia

MoBiuni edbexrTu y AiTed Taki x, 8K i Y Aopocnux.
CnosiweHHa npo no6iywj edekTu

Y pasi BUHUKHEHHS Byab-akux NoBiyHux edekTis 3BepHITLCH 0 nikaps, apmauesta abo mMegcecTpu.
e Takox cTocyeThen ByAb-skux HeGaxaHux edekTis, He 3a3HaveHmx Y UbOMY JOKYMeHTI. Bu Takox
MOXETe NOBIROMNATKH Npo nobiyki edexTu Besnocepeanso Yepe3 HauioHanbHy CACTEMY 3BITHOCTI:
HauionanbHe areHTcTeo 3 6eaneyHocTi nikapcekux 3acobis Ta NPOAYKTIB 300poB's (ANSM) Ta Mepexy
PerioHansHux yexTpis PapmakoHarnsay — Beﬁ-caﬁr:www.siqnalement-sante.qouv.fr

Mosigomnsioum NpO noGivHi edekTn, sy Acnomaraete Hagatu BGinblue iHbopmMawii npo Geaneky
npenapary.

S. AK 3BEPITATU BYMIBAKAIH Ans CMIHANBHECTESI| AFETAH 5 MF/Mn, po3yuH
Ans iH'eKUin (iHTpacniHanbHuii wnax)?
36epiraitte yeir fpenapar y HepoctynHoMy ans pireil Micui.

He BUKOpUCTOBYITE Leit Npenapar nicns 3akiHyeHHs TEPMiHy NPUAATHOCTI, 3a3Ha4eHoro Ha ynakosui
nicns Tepminy npuaaTHocTi. TepMid npuaaTHoCTi BIAHOCUTLCA 40 OCTAHHBOrO AHA 4boro Micays.

He BukuaaitTe nikapcoki sacobu Y CTi4Hi Bogu yu nobyTosi siaxoau. 3anutaire CBOro hapmauyesra,
AK yTunisysatu nikapcoki 3acobu, ski B Binbwe He BukopucTosyeTe ix. L|i 3axoau AONOMOXyTb
3aXMCTUTHM HaBKONWLWHE CepegoBme.

6. BMICT MAKETA TA IHLWA IHPOPMALIS

Wo mictuts BYMIBAKAIH ANA CNIHANLHECTE3I| AFETAH 5 Mr/Mn, po3uuH ans
iH'ekuin (iHTpacniHanbHui wnsx)

o[liloya peyosuHa:

Bynisakainy riapoxnopupay MOHorigpar 5,28 mr
KinbkicTs, wo Bignosigae BessogHomy Bynisakainy MAPOXNOPUAY ..o S

5,00 mr

Ha 1 mn PO3YMHY Ans iH'ekuii

*  |HWi KOMNoHeHTK:
[Nokoau MOHorigpar, Harpito rinpokeug, soga ANA iH'eKuin.

LWo rake BYNIBAKAIH ANA CNIHANBHECTESII ATETAH 5 MF/MN, po3uuH ans iHekuin
(iHTpacniHanbHuit Wnax) Ta BMICT ynakosku

Ue# npenapar y opMi poauuHy ans IH'ekyi (IP) y 4 mn (cknaki) amnyni.
KopoBka 3 5 abo 20 nakoHamu,

Bnachuk PEECTpauinHoro noceigueHHs nikapcekoro 3acoby

NAEOPATOPISt AFETAH

1, PIO AJIEKCAH/IEP ®fIEMIHF
69007 NIOH

®PAHLIIS

Kopucrysay PeecTpauinHoro noceigyenns W
NAGOPATOPIS| ATETAH e
1, PIO ONEKCAHZP QNEMIHI
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69007 NIIOH
OPAHLISA

BUpoOHUK

CEHEKCI - ®OHTEHE-CY-BYA
52, PIO MAPCEb E YKAK MOLLEP
94120 ®OHTEHE-CY-BYA
®OPAHL|IA

Haseu nikapcbkoro 3acoby B kpaiHax-uyneHax €BponencLKOi eKOHOMIYHOT 30HU
He sacrocosyeTbes.

OcTtaHHsa garta, Konu uemn DOKYMeHT Byno nepernsHyTo:
10/2021
|IHWe

AeransbHa indopmalis npo uei nikapcekui 3acib gocrynHa Ha seb-caiti ANSM (®paHuisn).

Hactynxa indhopmauis npusHayeHa nuwe ANA MeOUYHUX NPaUiBHUKIB:

Mepea 3acTocysaHHAM NPOAYKT cnig BisyansHo NepeBipUTU Ha HaABHICTb TBEPAMUX YACTUHOK i 3MiHY

konbopy. Cnig BMKOPWUCTOBYBaTW NuLe NPO3opUA, GeabapsHuit abo 3nerka XoBTWI PosuuH Bes
yactuHok abo ocapy.

T
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ATETAH JIJISI CIITHAJIBHOI AHECTE3II 5 mr/ma,

PO3YHH 1151 iH’€KUIH (U151 IHTPATEKAILHOIO BBE/ICHHS).

BynisakaiHy rigpoxnopua

*, Ky Bac,

byab ntacka, ysaamo nposnTaiire wo incrpysuiio nepex BHKOPHCTAHHAM LLOTO NPeNaparTy, 0CKUTLKH BOHA MICTHTb BAAUTHBY /LTH Bac iHdopMaLLiio,

*+ 30epiraftre uell mHcTok. MOXIMBO, BaM J0BEIETECS MPOYMTATH Le e pas.

* AKWwo y Bac BUHKKIK JOAATKOB 3ANUTAHHS, 3BEPHITECH 710 Nikaps, dapManesTa yu MEJCECTpPH. . ) _
* Lk npenapar 6ys npuskayenuit sam. He nasaiite foro HikoMy inwomy. Lle MOXe 3aBaTH iM LUKOIM, HABITH SKILO iX CHMITTOMH XBOpoO#H Taki

* VY pasi suHukHeHHs Gyab-skuX noGiuHmx €CKTIB 3BEPHITECS A0 Jikaps, papmauenta uu meacectpu. Lle Takox crocyersea Gyab-skmx
Hebakaiix edexTip, He 303HAYCHUX V wiii iHcTpykuii. Jusitscs poanis 4.

Lo sicryms ueii Gysener?

1. Ilio Taxe BYIBAKAIH AIETAH JULSl CIIIHAJIBHOI AHECTE3L 5 Mr/un, posaus
A i exntifl (ans inpa ) 1 B AKHX BHTIATKAX BiR
BHKOPHCTOBYETBCA?

2. 1o tpeta 3naru, nepuw wis Bukopuctosysaru BYTIIBAKAIH AIETAH U141
CIMHAJILHOI AHECTESIL 5 Mr/an, posans ans in"ekuifl (U inTparekansioro
BeeaeHHa)?

3. Six muxopucrosysaru BYTIIBAKAIH AFETAH A1 CNIHAJLHOI AHECTE3I

5 Mr/Mn, po3quH A ik’ ekuift (ans IHTpaTeKATBHOrO BBeneHHR)?

Sxi moxcupi no6iuni edexn?

. Sk 3bepirarw BYTIIBAKAIH AI'ETAH LA CIIHAJILHOI AHECTESIT 5 M/,

PO3HMH A4 16" exuill (4 iHTpaTexamEoro BBcaenns)?

6. Buicr ynaxosiu 1a imma inchopmanis.

"‘*mmsmmmmmmcmwmnommcmusmmm
h‘mﬁﬁmmuum)lﬂmmxﬂﬂi
BHKOPHCTOBYETLCSA?

®apmaxotepanesTivana rpyna - Kog ATX: Micuesnii anecTeTHk.

(N: newtpanssa sepeosa cucrena), NO1BBO1,

Uef mpenapat noxasanwit ang aHecTesil, ofMexenol WkELOK WaCTHHOK Tina, ma 9ac
ONEPATHBHHX BTPYHaHE ¥ A0POCTHX Ta AiTel pisnoro BiKy.

1 ILOTPEBA 3HATH, mmmmmmnmmmmmmmmm

CITHAJIEHOY AHECTESI § serfva, poras am ' o (m irparTesamHOro Bseasr)?
He mscopucrosyiite EVITIBAKATH AFETAN 1151 CIHATLHOT AHECTESI 5 My, poraim
A i eagil (v MTpaTe MM BRI ):
* mmo y sac anepris ua Gynipaain, Micuesi anecrerusa aminsoro Tumny abo Gyas-gxi i
IHTPELIEATH OBOrD Npenapary, nepeniver 8 poaini 6,
* ¥ pasi BHYTPIHBOBEHHOI perionambHOl axecresil,
* AKIIO Y BAC € 3AT&/LHi NPOTHNIOKAIAHAS, XapaKTepHi 1A CHiHATEHOT anecTeaii.
Ao pu cymuibacTecs, pasnuso UPOKOHCYN5TY BATHCA 3 BaminM ikapenm abo apmauesTom,
Tonepesrsuea T8 3anoftsd suom
Bynisaxain nosunen 3acrocosysatics Tinski Aikapamy a6o nin simnosizamEEicno nixapis,
AKi MBIOTS A0CBiR POGOTR B Texmikax Micaesol aBo perioHanLHOl aHecTe3I],
* [Mieas in'craul sam notpiGuo nponosxysary 7le®aTH, § T23 He nosunen GyTH puue
| i A

MAZKOBE BHYTPILIHEOCYAHHHE BBEICHHS, nepenoaysana abo wemKe

PO3CMOKTYBAHHA B 30HI 3 BHCOKOK BACKyNRDH3AUicio MOXYTh OPHIBECTH [0 TAMKHX
nobiumx peaxuii, 30kpema HEBPOMOTIYHHX Ta cepuesmyx.
Lled nikapesudi 3aci6 MictuTs menme 1 mmoms HaTPito (23 Mr) Ha
4 M1 ammyny, 10610 npaxTiuso e MICTHTS HaTpion,
Slkmo B xsopiere Ha Gyms-mo 3 HEASENEPLTIHEHOrD, BaM HeolXiTHO nosinoMiTH cBoro
nikaps:
*  Cepuesi nopywenss, JOKPEMA OPYILEHMHA ULTYHOMKOBOT POBLIHOCTI, M0N0 MeHHA
inTepsany QT, aTpioBeRTpHKyNspHa 6n0Kaga,
* Baxxa neinkoea venoctathicrs,
* Hupxosa RegoctathicTs,
*  Byms-sxe 3axsopiosatoin ao MIKYBAHHA, W0 MOKE IMEHIIHTH NeYiHKOBHA KpoBOTIK
(mok, cepuesa HeaocTaTHiCTS, TUKYBAHHR Gera-Gnokaropamu),
* Tlinepraniemis (RaaMipHo BHCOKa KOHIEHTPALIR Kanito B KpoBi), anos (mizeamena
KHCOTHICTS Kposi),
*  Jliypauus acmipimom abo HECTEpOLIMMME DpoTH3ANANSHIM 3ac06any,
*  Ocobnmei 3anoGixui 3axoms Heobximmi ang monef noxsUToro siky; a0l coig 3MCHIIHTH,
WO6 YHHKHYTH nepenosysanus,
epea opusiomom BYTIBAKAIHY ATETAHY AU1A CIIHAJILHO! AHECTESI § M/,
PO3WHEY AnA i ckuift (s inTpatexatsHoro BEEJEHASR) MPOKOHCYNETYRATECA 31 CBOIM
nixapem abo dapmanesTom,
mmmmumnnmmmmwmumwmoimcmﬂsmm porH A
' oA (wm brpateaniong BECKHHA)
Bascuso nosizomira ¢soro JAiKaps Ta aHecTe3ioNnora nepen ' exuieio Gynisaxainy npo sci
JKH, AX1 BaM 3apas TIPH3RATHTH, AKi RemoanHo Gy npuanaeni BaM, AKI BH 3apa3
mpHiiMacTe Ge3 peuenta nikapa 260 axd sy HEUOAaBHO npuitMany Ge3 peuenTa,
o6 ymnaryT sasemomi min KUTBKOM2 JIKADCHKHMi 3acobamu, 30xkpena 3 iHmnu
MICUEBHMH AHECTETHKAMH, 260 MpenapaTasm, fid MaioTs AHTHAPATMITHY AlI0, NOBLIOMTE
€BOro Aikaps wn dapManesTa, siano ai TPHAMACTE, HEMIONARHO NDHAMANH Afin wnrm &

HOMO BB

S

Fhamo st npritsus Gimine BYTUBAKATHY ATETAHY U8 CIIHAILHOI AHECTESI

S mr/vu, parsty 4 i i (am g b b el

Brmnazxosi BHYTPIIIHBOCY THANI ii’ €KL MicUEBHX aHecTeTHXIB MOKYTh BHKTHKATH Heralim
(Bia cexynn 20 XBIAHH) CHCTEMHI TOKCHYH] peakuii.

[lps nepenosysanui cuctemua Tokewamicrs 3'sanserses nisuime (9epes 15-60 xawamy nicna
IR’ exuii) Repea nopinbiime nigsumenHs KOHUEHTPAILI MICUEBIX aHeCTeTIXiB y KpoRi.
Tepenoayeanns, Bunaaxosa BHYTPIUUHBOCY AHHHA 1H' CKLIA, AHOMATBHO LIBHIKE CHCTEMHE
BCMOKTYBAHHS 260 HAKONHYeHMA BHACALLUK JATPHMKH BHBCICHHA MOXYTb NPHIBECTH 10
HaIMIPHOI KOHUeHTpanii Gynisaxainy B I1asMi kposi; ue MPAIBOLHTE A0 OIHAK rocTpoi
TOKCHHHOCT], 1O MOKE NPHIBECTH 40 Jyme CepAoIHMX nofisnmx edextis.,

Lli Toxcuani peaknii crocyromses UEHTPAnL HOT HEPBOBOT CHCTEMS Ta CEPLEBO-CY IMHHOT
CHCTEMH.

Jaranom ans Micuesix aHeCTETHKIB 03HaKH HEHPOTOKCHMHOCT] NIEPEAYIOTS O3HaKaM
CEpUeR0T TOKCHWHOCT!, 0IHAK, "epes ocobmismii npodine cepuesol TokcHIHOCT] Gymisaxainy
Ta 4€pPe3 BLIHOCHO YacTe NOCANAHHA MiCUeBoT anecTeail i3 cenawioo abo HaBiTh IAranLHOK0
aHectesino, ocoliamso y aited, o3naxy CEPLEBOI TOKCHMHOCTI MOXYTS CTIOCTEpiraTHCS
0mHOYacHo (afio HaBiTe panime) 3 o3raxamu HeHpOTOKCHIHOCTI,

O3HaKH TOKCHYHOCTI MOXYTS NONATATH B HaCcTyTIHOMY!

* Llespasena sepsona cuctema: Hepsoanicts, 36ymsenns, NO3IXAHHS, Tpemop,
N060KBAHKS, MUMOBLTERI pyxu owmmX abryk, menepeSopre SawaRRA rOBOPHTH, rONOBRNH
Gins, HyaoTa, a3sin y wyxax. Li o3Hakn sumarators MeABHOT yBaru, mob yHukmyTH
SArOCTPEHEA: CyNOMi, WO CYNPOBODKYIOTECA 360EM LEHTPATbHO] Hepeosol cucTeMu.

* [uxanera crctema: Taxinmoe 3 HACTYMHEM amHoe (MpHCcKopenHA THXanAA 3 HacTYTHOK
Ginsw-Menw nosHoK IYMHHKOKD).

. BO i - NPHCKOPCHHA CEPUCBOr0 PHIMY, apTepiansua
FINOTEHIIR 3 MORHBICTIO Konancy (norane caMONOYYTTS 3 MAZiHHAM APTEPIANLHOID THEKY),
CEpUEB] poanay (LLTYHOHKOBA eKCTpacHCTORiA), Gibprnsuis uwrynosxis, NOpYIIeHHa
NpOBLUIHOCTI (atpioserTpixynapua Gnokana). Taxi 03raKu 3 Goky CepUEBO-CYIHHHOI
CHETEMH MOAYTh MPHIBECTH A0 3YTHHKH CepUA,

Osnasas HeBpooriunol TokerunocT 3a38H4al BHHMKAI0TL OAHOYACHO 3 O3HakaMH 3 GoKy
CepOeso-CyaHRHOT CHCTEMH,

Sxauo y sac € goaaTkosi JanuTaAHKA MOAC 3aCTOCYBAHHA NPENAPATY, IBCPHITECA 4O CBOMO
fukaps, papmaucsTa abo mescecTpi,

4 MOAUIMBI MOBMHI EOEKTH

Ak i Bei nikapeski 3acobu, ueii [penapaT MOMe BHKTHKATH No6iqui edexty, xoua Boxy
BHHHKZIOTL HE ¥ BCIX.

Tobiwni edextw, nos’s3axi 3 Micuesumu AHECTETHKAMH, AyKe PLIKICHI 32 BLACYTHOCTI
DEpeao3yBaHHA, BHOMANEHO MBHOKON0 CHCTEMHOTO BCMOKTYBaHHA alo BHIANKOBOIQ
BHYTPILIHLOCY IHHHOTO BEGCHNA, ¥ LITX BHNIAAKAX BOHH MOXYTS GyTH Tyxe cepiioanunm,
0cofinuBo Ka cepuesomy Ta HesponorivHomy pieni. MoGiuri ederty crig BUIDI3HATH Bix
isionorivmix edexTis, BaacTHBMX camili Hepsosiil 6nokas (manpmcnan, smoxenns
8pTEPIATEHONO THCKY Ta IHHKEHHA 9aCcTOTH CEpUCBHX CKOPOYEHS ML 9ac cninaTsHoi
asecreail).

ToGiwmi een, nos's3ani 3 Micuesmnn AHECTETHKAMH 33 BICYTHOCTI Nepenosysanns:

* Jlyse 43cT0; 3HMMEHHA APTEPIATEHOTO THCKY, HYAOTA.

*  Yacro: ronosnuit 6ins, simiyrTa NOKOIOBANHA, 3ANAMOPOYEHHEA, YIOBLILHEHHR 260
TIPHCKOPERHA CepUSBOro PITMY, GIiOBAHAA, 3aTpHMKa cewi, rineprepmiz.

* Hewacro: summenss wyransocTi WKIpH,

* Plaxicui: anepriuni peaasii (aneprimunii LIDK), KOCOOKICTS, ABOIHHA B 04aX. Kpiu TOr0,
MICAA enigypatbHol abo cninansHOl anecTesii MO)TE BHHWKHYTH HACTYTIHI HeBPONOriugi
yexnaanerns. Lli yexnazuerna moxyTs GyTi HE3BOPOTHHMH 260 HenosHicTI0, nosinkHO
JHMKATH!

* 3ananexs repsa,

* Jaxsopiosanns Kepeoboi cHcTeMH, .

* Tapaniui moknix ginuisok, '

*  YacTkosuf abo nosHui CHH/POM KIHCBKOrO XBOCTA NPOABARETAER TAKMMH CHMITOMAMM,
AK IATPHMKA Cel, HETPUMANHA KATY Ta CCi, DIPATA 4y TAHBOCT] TPOMEXKMUMY T2 CTATEROL
ymxLii, nocTifina anectesia, napecteais, cnabKicTs, napaniv Kuamix KiHLisoK Ta BTpaTa
KOHTpOIO Han cinkTepom. Vi 3 HHX MOKYTE MaTH MOBLTE e, HENOBHE BITHORMEHAA 260
MOXKYTh 30BCIM HC BUIHOBHTHCA:

* Onyckamna nosik y nocanansi ai 3BYAEHHAM JIHHIE, 2 (HORI H IHIOKeHHIM
notoskainenns (cunapom Nomepa). Binmskae micns ENLTYPATBHONO BEEACHHA a6o BeneHIN
B 06ARCTI rpyaHol KaiTKW/ronosi/ i,

*  ACHMETDHYHE NOTOBHALIEHHA T2 NoYe BOHIHHA BEPXHBLOT HacTHHH # i
eTp P P TPYASR, i g

ofimse fruy mnnee Ammandost
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1. NAME OF THE MEDICINAL PRODUCT
BUPIVACAINE SPINAL AGUETTANT Smg/mL, solution for injection
2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Bupivacaine hydrochloride monohydrate................oovovvooeoooooosoooooo 5.28 mg

Quantity equivalent to anhydrous bupivacaine hydrochloride.........coooevervvvvevooon. 5.00 mg

For 1 ml of solution for injection.

Excipient with known effect:

Each 4 ml ampoule contains 21.11 mg Bupivacaine hydrochloride monohydrate

This medicinal product contains less than 1 mmol sodium (23 mg) per 4 mL ampoule, that is to
say essentially “sodium free”.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM.
Solution for injection (intrathecal)

4. CLINICAL PARTICULARS.

4.1. Therapeutic indications.

Spinal anaesthesia for surgical procedures which require this kind of anaesthesia: lower limb
surgery, endoscopic or open urological surgery, gynecological surgery, Caesarian section,
abdominal surgery below the umbilicus line, in adults and children of all ages.

4.2. Posology and method of administration.

Bupivacaine should be used solely by or under the supervision of clinicians, experienced in local
and regional anaesthesia. Resuscitative equipment and drugs required for monitoring and urgent
intensive care should be immediately available (see section 4.4). An intravenous access should
be in place before starting a peripheral or central nerve block or a high dose infiltration.
Permanent ECG-monitoring should be provided.

Posology:
The lowest dose required for adequate anaesthesia should be used.

The recommended average doses are given in the table below.

Conventional Volume
dose
Adults and children above 12 years of age* 5-20 mg** 14 ml
Neonates, infants and children under 12 years of age*
s <5kg 0.40 - 0,50 mg/kg 0.08-0,1 mlkg
» Skg-15kg 0.30 - 0,40 mg/kg 0.06 - 0,08 ml/kg
e >15kg 0.25- 0,30 mg/kg 0.05- 0,06 mlkg
*or40 kg ** Elderly patients: 5-10 mg
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The intrathecal injection of hyperbaric solution of bupivacaine for spinal anaesthesia is done
once and without bubbling.

Adult:

The recommended doses, indicated in the above table, serve as a guideline for an average adult,
defined as a young man weighing 70 kg.

The volume of injected solution can be decreased or increased according to the patient physical
status and, in particular, dependent upon the required duration of sensitive block at the level,
sufficient for the planned surgery , as well as the required motor block .

The injected cumulative dose should not exceed 20 mg.

Paediatric population :

Children

One of the differences between small children and adults is a relatively high CSF volume in
infants and neonates, requiring a relatively larger dose/kg to produce the same level of block as
compared to adults.

Paediatric regional anaesthetic procedures should be performed by qualified clinicians who are
familiar with this population and the technique.

The doses in the table should be regarded as guidelines for use in paediatrics. Individual
variations occur. Standard textbooks should be consulted for factors affecting specific block
techniques and for individual patient requirements. The lowest dose required for adequate
analgesia should be used.

When using spinal anaesthesia, one must bear in mind that the spread of the anaesthesia depends
on several factors, including the dose injected and the position of the patient before and during
the injection. Because of the potential risk of having a spinal block that is too widely spread, the
dosage will be reduced in elderly patients and in situations where there is elevated intra-
abdominal pressure (end of pregnancy, ascites, obesity).

Due to its hyperbaric character, the distribution of bupivacaine for spinal anaesthesia in
cerebrospinal fluid is influenced by the position of the patient. Saddle anaesthesia (sacral part)
can be achieved by making an injection to the patient in the sitting position and maintaining this
position for approximately ten minutes. When injecting bupivacaine for spinal anaesthesia to the
side-lying patient, it may be distributed in cephalic or caudal directions relative to the rachis
inclination . If the patient remains in Trendelenburg’s position for a long time, there is a
substantial risk of block spread towards the cephalic region (see section 4.4)

Method of administration

The solution is recommended to be administered at a temperature of approximately 20°C, as
solution injection at lower temperatures may be painful.

The following rules must be applied. None of these rules can exclude all risk of accidents
(particularly convulsive or cardiac accidents); nevertheless, they can reduce the frequency and
severity of such accidents.

Careful aspiration is recommended before and during injection to prevent intravascular injection,
The main dose should be injected slowly while closely monitoring the patient’s vital functions
and maintaining verbal contact. If toxic symptoms occur (see section 4.9) emergence, the
injection should be stopped immediately.

In the event of administration of a mixture of local anaesthetics, the toxic risk must take account
of the total dose injected and the rule of cumulative toxicity of mixtures must be applied strictly.
Any unused product should be discarded.

4.3. Contraindications.



— Hypersensitivity to bupivacaine, to local anaesthetics of the amide type or any of the
excipients listed in section 6.1;

— intravenous regional anaesthesia;

- general contraindications specific to spinal anaesthesia;

4.4. Special warnings and precautions for use
Warnings

Athletes will be informed of the fact that this medicinal product contains an active substance that
can produce a positive reaction in anti-doping tests.

This medicinal product contains less than 1 mmol sodium (23 mg) per 4 mL ampoule, that is to
say essentially “sodium free”.

Precautions for use

General precautions

An intravenous access should be installed in patients before administering peripheral or central
nerve block or infiltration of large doses.

The use of bupivacaine requires ensuring that intravascular injection is not performed.

Toxic blood concentrations can be observed after an inadvertent intravascular injection, an
overdose or rapid absorption in a highly vascularised area. They can be the cause of serious
adverse reactions, in particular neurological and cardiac (see sections 4.8 and 4.9). As with all
local anaesthetics, rules exist concerning the method of administration of bupivacaine, to
minimise the occurrence of toxic concentrations (see section 4.2). None of these rules totally
climinates a possible adverse event; nevertheless, they allow decreasing their frequency and
severity.

Furthermore, bupivacaine should be used solely by or under the responsibility of doctors who are
experienced in the techniques of local or regional anaesthesia. Equipment and medicinal
products necessary for monitoring and emergency intensive care measures should be
immediately available.

Intensive care equipment should necessarily include anticonvulsants (thiopental,
benzodiazepines), vasopressor agents, atropine, equipment necessary to intubate and oxygenate a
patient, and a defibrillator. Lastly, the equipment should include a cardiac ECG monitor and
allow continuous monitoring of blood pressure.

Precautions related to the method of anaesthesia

In spinal anaesthesia, patients with hypovolemia (whatever the origin of the hypovolemia) can
develop sudden and severe arterial hypotension and bradycardia independently of the local
anaesthetic used. Hypovolemia should therefore be prevented. Cases of hypotension then will be
treated with vasopressor agents and/or vascular re-filling.

The occurrence of a haematoma should be sought during the post-anaesthetic period, after a
peripheral nerve block or an infiltration administered in patients receiving anticoagulant therapy
for curative or prophylactic purposes. For the same reasons, the patient receiving a treatment
which can decrease platelet aggregation (e.g. aspirin, ticlopidine), with severe thrombocytopenia
or more generally, major abnormalities of haemostasis will be monitored closely.

An inadvertent intravascular injection, even if done with a low dose, can induce cerebral toxicity.

3



Possibility of extension to cervical block in case of very prolonged Trendelenburg’s position.

Precautions related to cardiac toxicity of bupivacaine

The instructions concerning its method of administration should be complied with, in particular
to prevent any risk of too-high plasma concentrations, which could cause severe ventricular
rhythm disturbances: torsades de pointes, and ventricular tachycardia which may result in
ventricular fibrillation followed by asystole.

Patients presenting with disorders of ventricular conduction, i.e. widening of the QRS complex,
should receive especially attentive monitoring.

Bupivacaine should be used with caution in patients with a long QT interval because it prolongs
the actual refractory period.

Although at the recommended doses bupivacaine does not have any effect on atrioventricular
conduction, because of possible slowing of heart rate in case of an accidental overdose, the ECG
of patients with complete atrioventricular block who do not have a pacemaker and are receiving
bupivacaine will be monitored attentively.

With bupivacaine and unlike the majority of local anaesthetics, signs of cardiac toxicity can
occur at the same time as signs of neurotoxicity, in particular in children.

Other precautions in some population of patients

Impaired liver function: since bupivacaine is metabolised by the liver, doses should be limited in
patients with severe hepatic impairment and possible repeat injection, should be monitored
strictly in such subjects to prevent an overdose.

For the same reason, bupivacaine should be used with caution whenever a disorder (shock, heart
failure) or a concomitant therapy (beta-blocker) carries the risk of decreasing hepatic blood flow.

The elderly: due to decreased clearance of bupivacaine observed in the elderly, it is necessary to
be cautious in case of repeat injection to prevent acute toxicity by accumulation.

Hypoxia and hyperkalaemia enhance the risk of cardiac toxicity of bupivacaine and can require
dosage adjustment. Acidosis enhances the unbound fraction of bupivacaine and consequently can
increase its neurological and cardiac toxicity. Similarly, patients with severe renal impairment
are at risk of enhanced toxicity of bupivacaine because of acidosis that it can produce,

Failed spinal blockade

Failed spinal blockade is common with local anaesthetics and may involve problems with lumbar
puncture; errors in the preparation and injection of solutions; inadequate spreading of drugs
through cerebrospinal fluid; failure of drug action on nervous tissue; and difficulties related to
patient management.

4.5. Interactions with other medicinal products and other forms of interaction
Bupivacaine should be used with caution in patients receiving anti-arrhythmia agents which have
a local anaesthetic activity such as lidocaine and aprindine, because the toxic effects are additive.

4.6. Fertility, Pregnancy and lactation.

Pregnancy

Animal studies have not demonstrated any teratogenic effect but have demonstrated foetal
toxicity.
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In clinical practice, currently no sufficiently relevant data exists to evaluate a possible
malformative effect of bupivacaine when administered in the first trimester of pregnancy.
Consequently, as a precautionary measure, it is preferable not to use bupivacaine during the first
trimester of pregnancy.

Nevertheless, to date, in obstetrical use of bupivacaine in late-term pregnancy or for delivery, no
particular foetal toxic effect has been reported.

Lactation

As with all local anaesthetic agents, bupivacaine is excreted in breast milk. However,
considering the low quantities excreted in breast-milk, breast-feeding is possible after regional
anaesthesia.

Fertility
There is no available clinical data concerning the effect of bupivacaine on the fertility.

4.7. Effects on ability to drive and use machines.
This product can alter the reaction capacity in drivers or users of machines.

4.8. Undesirable effects.

The undesirable effects related to local anaesthetics are very rare in the absence of an overdose,
abnormally rapid systemic absorption or inadvertent intravascular injection; in such cases, they
can be very serious, in particular in terms of cardiac and neurological functions (see section 4.9).
In the absence of abnormally high plasma concentrations, the profile of undesirable effects of
bupivacaine is similar to that of other amine type local anaesthetics with long duration of action.

The above-mentioned undesirable effects have been depicted below.

Yery common (> 1/10):

- Vascular disorders: hypotension,

. Gastrointestinal disorders: nausea.

Common (> 1/100):

. Nervous system disorders: headache as a result of lumbar puncture, paresthesia
. Ear and labyrinth disorders: vertigo

. Cardiac disorders: bradycardia, tachycardia

. Gastrointestinal disorders: vomiting

. Renal and urinary disorders: urinary retention

. General disorders and administration site conditions: hyperthermia
Uncommon (> 1/1,000):

. Nervous system disorders: hypoesthesia

Rare (> 1/10.000):

s Immune system disorders: allergic reactions (anaphylactic shock)

. Eye disorders: strabismus, diplopia

Not known;
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. Nervous system disorders: Epidural anaesthesia or regional applications in the thoracic or
head/neck region may induce sympathetic blockade resulting in transient symptoms such as
Horner’s syndrome, Harlequin’s syndrome.

Adverse reactions caused by the drug administration may be difficult to distinguish from the
physiological effects of the nerve block (e.g. decrease in blood pressure, bradycardia), events
caused directly (e.g. spinal haematoma) or indirectly (e.g. meningitis, epidural abscess) by
needle puncture or events associated to cerebrospinal lcakage (e.g. postural puncture headache).

During spinal anesthesia, headaches more frequently retrieved in young patients, could be
prevented with use of 25 gauges needles.

Additionally, the following neurological complications which could have slow, incomplete, or
1o recovery, may occur after epidural or spinal anesthesia:

. persistent radiculopathy;

- peripheral neuropathy;

. paraplegia;

. partial or complete cauda equine syndrome manifested as urinary retention, fecal and

urinary Incontinence, loss of perineal sensation and sexual function, persistent anesthesia,
paresthesia, weakness, paralysis of the lower extremities and Joss of sphincter control all of
which may have slow, incomplete, or no recovery;

. intracranial subdural hematoma.

Paediatric population

Adverse drug reactions in children are similar to those in adults, however, in children, early signs
of local anaesthetic toxicity may be difficult to detect in cases where the block is given during
sedation or general anaesthesia_

Reporting of Suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important.
It allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare

Injection in the cerebrospinal fluid of overdose of bupivacaine may result in extension of block
which can lead total spinal anaesthesia.

bupivacaine; this results in signs of acute toxicity, which can lead to very serious undesirable
effects. Such toxic reactions concern the central nervous system and the cardiovascular system.
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particular in children, signs of cardiac toxicity can be observed at the same time (or before) as
signs of neurotoxicity. Measured in the venous blood, total circulating concentrations of
bupivacaine; at which the first signs of cardiac and neurological toxicity can occur are 1.6pg/ml,

These effects are as follows.
===t t1IeCts are as follows.

Central nervous system toxicity

It corresponds to a dose-dependent reaction, consisting of signs and symptoms of increasing
severity. Initially, symptoms are observed such as agitation, apprehension, logorthoea, yawning,
sensations of inebriation, perioral paresthesia, numbness of the tongue, tinnitus and hyperacusis.
These signs of alarm should not be erroneously interpreted as neurotic behaviour. Visual
disorders and muscular twitches or contractions are more serious signs which can precede the
development of generalised seizures. Then successively loss of consciousness and tonic-clonic
seizures can occur whose duration can range from a few seconds to several minutes. Hypoxia
and hypercapnia quickly occur in case of seizures as a result of increased muscular activity as
well as respiratory disorders, Apnoea can occur in severe cases.

Cardiovascular toxicity

terms of haemodynamic status, a decrease in cardiac contractility with hypotension can also be
observed.

All of these disorders can lead to cardiac arrest.

Treatment

It is necessary to have immediately available medicinal products and equipment for intensive
care measures,

If signs of acute systemic toxicity occur during injection of the local anaesthetic, the latter
should be immediately stopped.

Ventilation with pure oxygen by mask should immediately be initiated; sometimes it is sufficient
to produce cessation of seizures, It s also necessary to make certain that the airways are patent.

If seizures do not cease within 15-20 seconds, an anticonvulsant will be administered
intravenously such as thiopental (1-4 mg/kg) or a benzodiazepine (0.1 mg/kg diazepam or 0.05
mg/kg of midazolam); succinylcholine will be administered to facilitate intubation in case of
refractory seizures,

Circulatory failure will be treated with a bolus dose of 5-10 ug/kg of adrenaline, without
exceeding this dose to avoid inducing tachycardia or ventricular fibrillation.

Disorders of ventricular thythm will be treated with defibrillation. Administration of lipid
emulsion should be considered.



Necessary measures will be taken to counteract respiratory and metabolic acidosis, and against
hypoxia to avoid worsening of signs of toxicity.

Monitoring will be extended because of extensive tissue binding of bupivacaine.

5. PHARMACOLOGICAL PROPERTIES.
5.1. Pharmacodynamic properties,

Pharmacotherapeutic group: LOCAL ANAESTHETIC, ATC Code: NO1BB01
Mechanism of action

Bupivacaine relates to the medicinal products for anesthesia of amide group.

Bupivacaine solution for spinal anaesthesia has a density of 1026 at 20°C and 1020 at 3T

Sensor block takes place in 5 minutes after the injected bupivacaine for spinal anesthesia was
started and lasts for maximum 20 minutes,

Duration of sensor and motor blocks depends upon the patient’s initial position and the product’s
injected dose. Thus, after injection of 3 ml to the seated patient for 2 minutes, duration of D10-
D12 block is 2 — 2.5 hours.

Motor block is developed simultaneously with sensor block, relaxation of stomach muscles and

lasts 1 hour and from 2 10 2.5 hours for lower extremities. It also depends upon the patient’s
initial position and the product’s dose,

5.2. Pharmacokinetic properties,

Absorption

The absorption and diffusion of bupivacaine depend on a large number of parameters:

. type of injection,

. patient profile,

. concentration, total dose injected,

. physico-chemical characteristics of the anaesthetic: high lipid solubility (preferential

binding to lipid-rich tissues: heart, lung, brain), pka 8.1, pH 7.4, 83% of the unbound fraction of
the drug is in ionised form,

Distribution

Binding to plasma protein (preferentially alpha-1 glycoprotein) is very high and is of the order of
95% at the standard therapeutic doses.

The half-life of distribution in tissue is approximately 30 minutes while the volume of
distribution is 72 litres.

Bupivacaine crosses the placental barrier: the foetal/maternal blood ratio is around 1:3.

Mertabolism and excretion
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Bupivacaine is largely metabolized in the liver through degradation by the mono-oxygenase
system dependent on cytochrome P450). Practically all bupivacaine injected is eliminated in the
form of its metabolites. The main metabolite is 2.6 pipecoloxylidine. None of the metabolites of
bupivacaine is active or toxic at the plasma concentrations observed.

Approximately S to 10% of the substance is eliminated in the active form in urine.
The apparent half-life of elimination is 3.5 hours.

Plasma concentrations

After administration of spinal anaesthesia, and taking into account the low quantity administered,
the concentrations in the blood are very low.

The plasma concentration at which the initial signs of neurological and cardiac toxicity appear is
1.6 pg/ml.

Children

In children the pharmacokinetics is similar to that in adults.
5.3 Preclinical safety data

Not applicable

6. PHARMACEUTICAL PARTICULARS.

6.1. List of excipients

Glucose monohydrate, sodium hydroxide, water for injections.
6.2. Incompatibilities

Not applicable

6.3. Shelf-life
3 years.
6.4. Special precautions for storage

Not applicable

6.5. Nature and contents of container

4 ml in ampoule (type I glass); box of 5
4 ml in ampoule (type I glass); box of 20

6.6. Special precautions for disposal and other handling
Instructions for use:

he product should be inspected visually for particles and discoloration prior to administration.

j
Only clear colourless or slightly yellow solution free from particles or precipitates should be
used.

7. MARKETING AUTHORISATION HOLDER
LABORATOIRE AGUETTANT

1 rue Alexander Fleming

69007 Lyon — France
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8. MARKETING AUTHORISATION NUMBER(S)

. 34009 560 689.4 4: 4 m] in ampoule (glass type I); box of 5
. 34009 560 690.2 6: 4 ml in ampoule (glass type I); box of 20

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
Date of first authorisation: 14 November 1997
Date of latest renewal: 14 November 2012

10.  DATE OF REVISION OF THE TEXT
11 october 2021

11.  DOSIMETRY

Not applicable

12. INSTRUCTIONS FOR PREPARATION OF RADIOPHARMACEUTICALS
Not applicable.

GENERAL CLASSIFICATION FOR SUPPLY
List I

Medicinal product for hospital use only.
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ANNEXE |
RESUME DES CARACTERISTIQUES DU PRODUIT

1. DENOMINATION DU MEDICAMENT

BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/ml, solution injectable (voie

Intrarachidienne)

2. COMPOSITION QUALITATIVE ET QUANTITATIVE

Chlorhydrate de bupivacaine ITYEMOIRANNTBIR. . .o is 09855 i oobmmmmmem s e mem e om s sete e bentes 5,28 mg

Quantité correspondant a chlorhydrate de bupivacaine anhydre ..............cccocoorrivcooioo. 5,00 mg
Pour 1 ml de solution injectable

Une ampoule de 4 ml contient 21,11 mg de chlorhydrate de bupivacaine monohydraté.

Excipient(s) a effet notoire :

Ce médicament contient moins de 1 mmol de sodium (23 mg) par ampoule de 4 ml, c'est-a-dire qu'il
est essentiellement « sans sodium ».

Pour la liste compléte des excipients, voir rubrique 6.1.

3. FORME PHARMACEUTIQUE
Solution injectable (IR).

4. DONNEES CLINIQUES

4.1, Indications thérapeutiques

Anesthésie rachidienne avant interventions chirurgicales relevant de ce type d'anesthésie : chirurgie
des membres inférieurs, chirurgie urologique par voie endoscopique ou par voie abdominale, chirurgie
gynecologique, interventions césariennes, chirurgie abdominale sous ombilicale, chez les adultes et
enfants de tous &ges.

4.2. Posologie et mode d'administration

La bupivacaine devra étre uniquement utilisée par ou sous la responsabilit¢ de médecins
expérimentés avec les techniques d'anesthésie locale ou régionale. L'équipement et les médicaments
nécessaires a la surveillance et & la réanimation d'urgence devront étre immédiatement disponibles
(voir rubrique 4.4). Une voie d'abord intraveineuse doit étre mise en place chez les patients avant la
réalisation de blocs périphérique ou central ou linfiltration de doses importantes. Le suivi du tracé
ECG doit étre permanent.

Posologle

On doit administrer la plus faible dose capable de provoquer une anesthésie efficace. Les
doses moyennes recommandées figurent dans le tableau suivant:

Dose usuelle Volume
Adulte et I'enfant & partir de 12 ans* 5-20 mg** 1-4 ml
Nouveau-né, nourrisson et enfant de moins de 12 ans*
« <5kg 0.40-0,50 mg/kg | 0.08- 0,1 mikg
» Skg-15kg 0.30 - 0,40 mg/kg 0.08 - 0,08 ml/kg
e >15kg | 0.25 - 0,30 mg/kg 0.05 - 0,06 mikg
"ou40kg **sujet agé: 5-10 mg

L'injection intrarachidienne de solution hyperbare de bupivacaine pour rachianesthésie se fait en une
seule fois et sans barbotage.
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Chez l'aduite

Les doses figurant au tableau ci-dessus sont recommandées pour une utilisation chez I'adulte moyen,
defini comme étant un jeune homme sain pesant 70 kg.

La quantité injectée peut &tre diminuée ou augmentee selon la taille du sujet et surtout en fonction de
la durée souhaitée d'un bloc sensitif de niveau suffisant pour lintervention envisagée ainsi qu'en
fonction de l'intensité souhaitée du bloc moteur.

La dose totale injectée ne devra pas depasser 20 mg.

Population pédiatrique

Chez I'enfant : par rapport a I'adulte, le nouveau-né et le nourrisson possédent un volume de liquide
céphalo-rachidien relativement important et nécessitent une dose par kg de poids corporel plus élevée
pour obtenir un niveau de bloc comparable a celui d'un adulte,

En pédiatrie, les techniques d'anesthésie regionales doivent étre utilisées par des médecins
experimentés et habitués a ce type de patients et de pratiques.

Les doses indiquées dans le tableau précedent doivent étre considérées comme des posologies
recommandeées pour les patients pédiatriques car des variations inter-individuelles peuvent survenir. Il
est recommandé de se référer aux manuels de pratique medicale pour identifier les facteurs pouvant
influencer les techniques spécifiques de bloc et les besoins spécifiques & chaque patient. La plus
petite dose efficace doit étre utilisée pour obtenir 'anesthésie recherchée.

Lors d'une rachianesthésie, il faut se souvenir que I'étendue de I'anesthésie dépend de plusieurs
facteurs dont la dose injectée et Ia position du patient avant et pendant linjection. En raison du risque
potentiel d’avoir un bloc spinal trop étendu, la posologie sera diminuée chez le sujet age et dans les
situations ou la pression intra-abdominale est élevée (fin de grossesse, ascite, obésité).

En raison de son caractére hyperbare, la distribution de bupivacaine pour rachianesthésie dans le
liquide céphalorachidien est influencée par |a position du patient. Une anesthésie en selle (territoire
sacré) peut étre obtenue en faisant linjection en position assise et en maintenant le patient assis
pendant une dizaine de minutes. Injecté en décubitus latéral, la bupivacaine pour rachianesthésie a,
selon l'inclinaison donnée au rachis, une extension céphalique ou caudale. Il existe un risque
d'extension excessive en direction céphalique du bloc en cas de mise en position de Trendelenburg
prolongée (voir rubrique 4.4).

Mode d'administration

Il est recommandé d'administrer une solution dont la température est d'environ 20°C, l'injection d'une
solution plus fraiche pouvant étre douloureuse.

Les régles suivantes doivent étre appliquées. Aucune de ces régles ne met totalement a I'abri d'un

possible accident (en particulier convulsif ou cardiaque), néanmoins elles permettent d’en diminuer la
fréquence et la gravité.

Une aspiration soigneuse avant et pendant l'injection est recommandée en vue de prévenir toute
injection intravasculaire.

La dose devra étre injectée lentement tout en surveillant étroitement les fonctions vitales du patient en
maintenant un contact verbal avec lui. Si des symptémes toxiques (voir rubrique 4.9) apparaissent,
linjection devra étre arrétée immédiatement.

En cas d'administration d'un mélange d'anesthésiques locaux, le risque toxique doit prendre en
compte la somme des doses injectées et Ia régle de I'addition de la toxicité des mélanges doit
s'appliquer avec rigueur,

Tout produit non utilisé doit &tre jeté.

4.3. Contre-indications

* Hypersensibilité & |a bupivacaine, aux anesthésiques locaux 3 liaison amide, ou 4 I'un des
excipients mentionnés a la rubrique 6.1.

* Anesthésie régionale par voie intraveineuse,
* Contre-indications générales propres de la rachianesthésie,
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4.4. Mises en garde spéciales et précautions d'emploi

Mises en garde spéciales

L'attention des Sportifs sera attirée sur |e fait que cette specialité contient un principe actif pouvant
induire une réaction positive des tests pratiqués lors des contréles antidopage.

Ce médicament contient moins de 1 mmol de sodium (23 mg) Par ampoule de 4 ml, c'est-a-dire qu'il
est essentiellement « sans sodium »,

Précautions d'emplol
Précautions générales

* Une voie d'abord intraveineuse doit étre mise en place chez les patients avant la réalisation de
blocs périphériques ou centraux ou l'infiltration de doses importantes.

e Sassurer de ne Pas faire 'injection en intravasculaire,

* Des concentrations Sanguines toxiques Peuvent &tre observées apres une injection intravasculaire
accidentelle, un surdosage ou une résorption rapide dans une zone tres vascularisée. Elles

gine de réactions indésirables séveres, notamment neurologiques et
cardiaques (voir rubriques 4.8 et 4.8). Comme pour tous les anesthésiques locaux, il existe des
regles concernant le mode d'administration de |a bupivacaine, afin de réduire au maximum
I'apparition de concentrations toxiques (voir rubrique 4.2). Aucune de ces régles ne met
totalement & I'abri d'un possible accident néanmoins elles permettent d'en diminuer Ia fréquence
et la gravité.

* De plus la bupivacaine devra étre uniquement utilisée par ou sous Ia reésponsabilité de medecins
expérimentés dans les techniques d'anesthésie locale ou régionale. L'équipement et |es
medicaments necessaires 3 Ia surveillance et |3 réanimation d'urgence devront étre
immédiatement disponibles. Le matériel de réanimation devra comporter obligatoirement : des
anticonvulsivants (thiopental, benzodiazépfnes). des vasopresseur: , de I'atropine, |e matériel
nécessaire pour intuber et oxygéner le patient, un défibrillateur. Enfin I'equipement devra
comporter un cardioscope et permettre une surveillance continue de |a pression artérielle,

Précautions liges a la technigue d'anesthésie

* Lors dune rachianesthésie, les patients en état d’hypovolémie (quelle que soit l'origine de
!'hypavolémie} Peuvent développer des hypotensions artérielles soudaines et séveres et une
bradycardie indépendamment de l’anes:hésique local utilisé. Des Mmesures préventives doivent
étre mises en Place pour prévenir les hypovolémies Les hypotensions seront alors traitées par des
vasopresseurs et/ou un remplissage vasculaire.

* L'apparition d'un hématome devra étre recherchée dans la période Post anesthésique, apres un
bloc périphérique ou une infiltration réalis¢e chez les patients recevant un traitement anticoagulant
a visée curative oy Prophylactique. Pour Jeg mémes raisons, les patients recevant un traitement
Susceptible de diminuer I'agrégation plaquettaire (aspirine, ticlopidine, etc...), ayant une
thrombopénie importante ou de fagon plus générale des anomalies importantes de la crase
sanguine, seront étroitement surveillgs.

* Une injection intravasculaire accidentelle, méme faite avec de faibles doses, peut induire une
toxicité cérébrale.

* Possibilité d'extension cervicale du bloc en cas de mise en position de Trende!enburg trop
prolongée.

Précautions dues a la toxicité cardiaque de /a bupivacaine

o |es consignes concernant $on mode d'administration doivent étre particulierement respectées
pour éviter tout risque de concentration Plasmatique trop élevée, qui pourrait étre & l'origine de
troubles du rythme ventriculaires séveres - torsades de pointes ; tachycardie ventriculaire pouvant
conduire & une fibrillation ventriculaire puis une asystolie,

* Les patients présentant des troubles de Ia conduction ventriculaire, c'est-a-dire un élargissement
important du complexe QRS devront étre soumis a une surveillance particulierement attentive,

* Labupivacaine doijt étre utilisée avec précaution chez les patients présentant un allongement de
I'espace QT car elle allonge la période réfractaire effective.

* Bien qu'aux doses récommandées, |a bupivacaine n'ait pas d'effet sur la conduction auriculo-
ventriculaire, en raison d'yn possible ralentissement en cas de surdosage accidentel, 'ECG des
patients porteurs d'un bloc auriculo-ventriculaire complet non appareillé et recevant de Ia

bupivacaine sera surveillé avec attention.
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* Avec la bupivacaine et contrairement a |a plupart des anesthésiques locaux, des signes de
toxicité cardiaque peuvent apparaitre en méme temps que les signes de neurotoxicité, notamment
chez I'enfant,

Autres précautions dans certaines populations de patients

* |Insuffisance hépatique : la bupivacaine étant métabolisée par le foie, les doses doivent étre
limitées chez I'insuffisant hépatique sévére et un renouvellement éventuel des injections doit étre
strictement surveillé chez de tels sujets pour &viter un surdosage.

= Pour la méme raison, Ia bupivacaine doit étre utilisée avec précaution chaque fois qu'une
pathologie (état de choc, insuffisance cardiaque) ou une thérapeutique concomitante (béta-
bloguant) risque de diminuer le débit sanguin hépatigue.

* Sujets 4gés : en raison de Ia diminution de la clairance de la bupivacaine observée chez les sujets
ages, il convient de diminuer la dose afin d'éviter une toxicité aigué.

* L'hypoxie et 'hyperkaliémie majorent le risque de toxicité cardiaque de la bupivacaine et peuvent
nécessiter I'adaptation des doses. L'acidose majore la fraction libre de la bupivacaine et de ce fait
peut augmenter sa toxicité neurologique et cardiaque. De méme I'insuffisance rénale sévere
risque de majorer la toxicité de la bupivacaine en raison de I'acidose qu'elle peut entrainer,

Echec du bloc rachidien

Des manques d'efficacité sont couramment rapportés pour les blocs rachidiens réalisés avec des
sthésiques locaux et peuvent impliquer des problémes de la voie d'abord, erreurs de préparation

ou d'injection des produits, diffusion inadéquate des produits dans le liquide céphalorachidien, action
insuffisante des produits sur les tissus nerveux, et difficultés lices a Ia prise en charge des patients.

4.5. Interactions avec d'autres médicaments et autres formes d'interactions

La bupivacaine doit étre utilisée avec précaution chez les patients recevant des anti-arythmiques
ayant une activité anesthésique locale tels que la lidocaine et I'aprindine, car les effets toxiques sont
additifs,

4.6.  Fertilité, grossesse et allaitement

Grossesse

Les études effectuées chez [I'animal nont pas mis en évidence d'effet tératogéne mais une
foetotoxicité.

En clinique, il n'existe Pas actuellement de données suffisamment pertinentes pour évaluer un
eventuel effet malformatif de |a bupivacaine lorsqu’elle est administrée au cours du premier trimestre
de la grossesse.

En conséquence, par mesure de precaution, il est préférable de ne pas utiliser |a bupivacaine au
cours du premier trimestre de la grossesse.

Néanmoins, a ce jour, lors de ['utilisation obstétricale de la bupivacaine en fin de grossesse ou pour
I'accouchement aucun effet foetotoxique particulier n'a été rapporté.

Allaitement

Comme tous les anesthésiques locaux, la bupivacaine passe dans le lait maternel. Cependant,
compte tenu des faibles quantités excrétées dans le lait, I'allaitement est possible au décours d'une
anesthésie régionale.

Fertilité

Il n'existe pas de données cliniques concernant I'effet du chlorhydrate de bupivacaine sur la fertilité.

4.7.  Effets sur I'aptitude 3 conduire des véhicules et a utiliser des machines

Ce produit peut altérer les Ccapacités de réactions pour la conduite de veéhicules ou I'utilisation de
machines.

4.8. Effets indésirables

Les effets indésirables lies aux anesthesiques locaux sont trés rares en I'absence de surdesage,
d'absorption systémique anormalement rapide ou d'injection intravasculaire accidentelle ; dans ces
cas, ils peuvent étre trés graves, notamment sur le plan cardiaque et neurologigue (voir rubrique 4.9).
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En l'absence de taux plasmatiques anormalement élevés, le profil des effets indésirables de la
bupivacaine est analogue a celui des autres anesthésiques locaux & liaison amide de longue durée
d'action.

Les effets indésirables observés en I'absence de surdosage sont;

Trés fréquents (> 1/10) :

* Affections vasculaires : hypotension,
+ Affections gastro-intestinales : nausées.

Eréguents (> 1/100) :

Affections du systéme nerveux: céphalées liées a ponction lombaire, paresthésies
Affections de I'oreille et du labyrinthe : vertiges

Affections cardiaques : bradycardie, tachycardie

Affections gastro-intestinales : vomissements

Affections du rein et des voies urinaires : rétention d'urine

Troubles généraux et anomalies au site d'administration : hyperthermie.

Peu fréquents (> 1/1000) :

* Affections du systéme nerveux : hypoesthésies.
Rares (> 1/10000) :

* Affections du systéme immunitaire : réactions allergiques (choc anaphylactique)
« Affections oculaires : strabisme, diplopie.

Fréquence indéterminée :

« affections du systéme nerveux : anesthésie péridurale ou administrations régionales dans la
région thoracique ou dans la région de la téte et/ou du cou pouvant induire un blocage
sympathique entrainant des symptdmes transitoires tels qu'un syndrome de Horner, un
syndrome d'Harlequin.

Les effets indésirables liés a I'administration du médicament peuvent étre difficiles a différencier des
effets physiologiques du bloc nerveux (par exemple : baisse de la pression artérielle, bradycardie
durant une anesthésie centrale), des effets induits directement (hématome rachidien) ou indirectement
(meningite, abcés péridural) par une aiguille de ponction ou des effets associés a une fuite du liquide
cephalorachidien (exemple : céphalée par bréche dure-mérienne).

Lors d'une rachianesthésie, les céphalées, plus fréquentes chez le sujet jeune peuvent étre prévenues
par l'utilisation d'aiguilles de 25 gauges.

De plus, les complications neurologiques suivantes peuvent survenir aprés une anesthésie épidurale
ou une rachianesthésie. Ces complications peuvent étre irréversibles ou incomplétement, lentement
résolutives:

radiculopathie persistante:

neuropathie périphérique;

paraplégie;

syndrome partiel ou complet de la queue de cheval se manifestant par la rétention urinaire, une
incontinence fécale et urinaire, la perte des sensations périnéales et des fonctions sexuelles,
anesthésie persistante, paresthésie, faiblesse, paralysie des membres inférieurs et perte du
contrOle des sphincters. Tous ces symptdmes peuvent étre lentement résolutifs ou persister
définitivement,

* hématome sous dural intracranien.

Population pédiatrique

Chez les enfants, les effets indésirables sont similaires & ceux des adultes. Toutefois, les premiers
signes de toxicité des anesthésiques locaux peuvent &tre difficiles a détecter chez I'enfant, notamment
dans les cas ol le bloc est effectué sous sédation ou anesthésie générale.

Déclaration des effets indésirables suspectés

La déclaration des effets indésirables suspectés aprés autorisation du médicament est importante.
Elle permet une surveillance continue du rapport bénéfice/risque du médicament. Les professionnels
de sante déclarent tout effet indésirable suspecté via le systéme national de déclaration : Agence
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nationale de sécurité du meédicament et des produits de santé (ANSM) et réseau des Centres
Regionaux de Pharmacovigilance - Site internet :www.signalement-sante.gouv.fr.

4.9. Surdosage

Les injections intravasculaires accidentelles d'anesthésiques locaux peuvent provoquer des réactions
toxiques systémiques immédiates (dans les quelques secondes & quelques minutes). Lors d'un
surdosage, la toxicité systémique apparait plus tard (15 & 60 minutes aprés I'injection) en raison de
I'augmentation plus lente de la concentration sanguine d'anesthésiques locaux.

L'injection dans le liquide céphalorachidien d'une quantité excessive de bupivacaine est susceptible
d'entrainer une extension du bloc qui peut conduire a I'anesthésie des structures supra médullaires
(rachianesthésie totale).

Un surdosage, une injection intravasculaire accidentelle, une absorption systémique anormalement
rapide ou une accumulation par élimination retardée peuvent induire des concentrations plasmatiques
excessives de bupivacaine ; il en résulte des signes de toxicité aigu&, pouvant conduire & des effets
indésirables trés graves. Ces réactions toxiques concernent le systdme nerveux central et le systeme
cardiovasculaire.

En général avec les anesthésiques locaux, les signes de neurotoxicité précédent les signes de toxicité
cardiaque ; cependant en raison du profil particulier de la toxicité cardiaque de la bupivacaine et en
raison de I'association relativement fréquente d'une anesthésie locale & une sédation voire & une
anesthésie générale, en particulier chez I'enfant, les signes de toxicité cardiaque peuvent étre
observés en méme temps (voire avant) que les signes de neurotoxicité. Mesurées sur sang veineux,
les concentrations circulantes totales de bupivacaine auxquelles peuvent apparaitre les premiers
signes de toxicité neurologique et cardiaque sont de 1,6 pg/ml.

Ces effets sont les suivants:

Toxicité sur le systéme nerveux central

Elle correspond & une réaction dose-dépendante, comportant des symptémes et des signes de gravité
croissante. On observe initialement des symptémes tels qu'une agitation, une appréhension, une
logorrhée, des baillements, des sensations ébrieuses, des paresthésies péribuccales, un
engourdissement de la langue, de bourdonnements doreilles et une hyperacousie. Ces signes
d'appel ne doivent pas étre interprétés a tort comme un comportement névrotique. Des troubles de la
vue et des secousses ou des contractions musculaires sont des signes plus graves qui peuvent
précéder le développement de convulsions généralisées. Peuvent y succéder une perte de
conscience et des crises convulsives tonico-cloniques, dont la durée peut aller de quelgues secondes
a plusieurs minutes. Une hypoxie et une hypercapnie surviennent rapidement lors des convulsions du

fait de I'activité musculaire accrue ainsi que des troubles respiratoires. Une apnée peut survenir dans
les cas sévéres.

Toxicité cardiovasculaire

La bupivacaine a une toxicité cardiaque particuliére. Des concentrations plasmatiques élevées
peuvent induire des troubles du rythme ventriculaires graves tels que des torsades de pointes, une
tachycardie ventriculaire pouvant conduire & une fibrillation ventriculaire puis a une asystolie par
dissociation électromécanique. Des concentrations plasmatiques excessives peuvent également
induire une bradycardie majeure et des troubles de la conduction auriculo-ventriculaire : sur le plan
heémodynamique, une baisse de la contractilité avec hypotension peut également s'observer.

L'ensemble de ces perturbations peut conduire a I'arrat cardiaque.
Traitement

Il est nécessaire d'avoir & disposition immédiate des médicaments et du matériel de réanimation.

S'il apparait des signes de toxicité systémique aigué pendant l'injection de I'anesthésique local, celle-
ci devra étre arrétée immédiatement.

Une ventilation au masque en oxygene pur doit étre immédiatement instaurée ; elle est parfois
suffisante pour faire cesser les convulsions. Il faut également s'assurer de la bonne perméabilité des
voies aériennes.

Si les convulsions ne cessent pas en 15-20 secondes, un anticonvulsivant sera administré par voie
veineuse comme par exemple du thiopenthal (1-4 mg/kg) ou des benzodiazépines (0,1 mg/kg de
diazépam ou a 0,05 mg/kg de midazolam) ; de Ia succinylcholine sera administrée pour faciliter une
intubation en cas de convulsions subintrantes.
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Les défaillances circulatoires seront traitées par des bolus de 5-10 pg/kg d'adrénaline, sans dépasser
cette dose afin de ne pas provoquer de tachycardie ou fibrillation ventriculaires. Les troubles du
rythme ventriculaires seront traités par défibrillation. L'administration d'émulsions lipidiques devrait
etre envisagée.

On prendra les mesures nécessaires pour lutter contre I'acidose, respiratoire et métabolique, et contre
I'hypoxie afin d'éviter une aggravation des signes de toxicité.

La surveillance sera prolongée en raison de la forte fixation tissulaire de la bupivacaine.
5. PROPRIETES PHARMACOLOGIQUES

5.1. Propriétés pharmacodynamiques
Classe pharmacothérapeutique : ANESTHESIQUES LOCAUX, code ATC : NO1BBO1,
Mécanisme d’action

La bupivacaine fait partie du groupe des anesthésiques a liaison amide.
La solution de bupivacaine pour rachianesthésie a une densité de 1026 a 20°C et de 1020 & 37° C.

Le bloc sensitif obtenu aprés anesthésie par la bupivacaine pour rachianesthésie se constitue en 5
minutes et est au niveau maximum en 20 minutes.

La durée du bloc sensitif et moteur est fonction de la position initiale du sujet et de la dose utilisée.
Ainsi, avec 3 ml et une position initiale assise maintenue 2 minutes, la durée du bloc au niveau D10-
D12 est de 2 heures a 2 heures 30.

Le bloc moteur évolue parallélement au bloc sensitif, le relachement des muscles abdominaux dure
environ 1 heure et, au niveau des membres inférieurs, 2 h & 2 h 30, 14 aussi fonction de la position
initiale et de la dose.

5.2.  Propriétés pharmacocinétiques

Absorption
L'absorption et |a diffusion de la bupivacaine dépendent de trés nombreux paramétres :

* type d'injection,

* profil du patient,

= concentration, dose totale injectée,

* caracteristiques physico-chimiques de cet anesthésique : solubilité dans les graisses élevée
(fixation préférentielle sur les tissus riches en graisse : cceur, poumon, cerveau), pKa de 8,1; au
pH de 7,4 ; 83 % de la fraction libre du produit est sous forme ionisée.

Distribution

Fixation aux protéines plasmatiques (préférentiellement les alpha-1 glucoprotéines) trés élevée : de
I'ordre de 95 % aux doses utilisées en thérapeutique.

La demi-vie de distribution tissulaire est d'environ 30 minutes et le volume de distribution est de 72
litres.

Il existe une diffusion placentaire : le rapport sang feetal/sang maternel est de I'ordre du tiers.
Elimination

La bupivacaine est presque exclusivement métabolisée par le foie par dégradation par le systeme
mono-oxygénasique dépendant du cytochrome P450. La presque totalité de la bupivacaine injectée
est éliminée sous forme de métabolites. Le métabolite principal est le 2,6 pipécoloxylidine. Aucun des
metabolites de la bupivacaine n'est actif ou toxique aux concentrations plasmatiques observées.

Environ § & 10 % du produit sont éliminés par voie urinaire sous forme active.
La demi-vie apparente d'élimination est de 3h30.
Concentrations plasmatiques

Aprés administration rachidienne, et compte tenu des faibles quantites administrées, les
concentrations sanguines sont trés faibles.

CIS ;6283 778 0_OTES sortant : 2021101100063 Feuille de style AMM format T10 complet - PDTAUT_FOR011 v06 7
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Les concentrations plasmatiques auxquelles peuvent apparaitre les premiers signes de toxicité
neurologique et cardiaque sont de 1,6 ug/ml.

Chez les enfants, la pharmacocinétique de la bupivacaine est similaire & celle des adultes.

5.3. Données de sécurité préclinique
Sans objet.

6. DONNEES PHARMACEUTIQUES

6.1. Liste des excipients
Glucose monohydraté, hydroxyde de sodium, eau pour préparations injectables,

6.2. Incompatibilités

En l'absence d'études de compatibilité, ce médicament ne doit pas étre mélangé avec d'autres
médicaments.

6.3.  Durée de conservation

Jans

6.4. Précautions particuliéres de conservation
Sans objet.

6.5. Nature et contenu de I'emballage extérieur

4 ml en ampoule (verre type 1), boite de 5.

4 ml en ampoule (verre type 1), boite de 20.

Toutes les présentations peuvent ne pas étre commercialisées.

6.6. Précautions particuliéres d’élimination et de manipulation
Instructions d'utilisation :

Le produit doit étre inspecté visuellement avant I'administration pour déceler la présence de particules
et d'une coloration anormale. Seule une solution limpide, incolore & Iégérement jaune et dépourvue de
particules ou de précipité doit &tre utilisée.

7. TITULAIRE DE L’AUTORISATION DE MISE SUR LE MARCHE

LABORATOIRE AGUETTANT

1, RUE ALEXANDER FLEMING

69 007 LYON

FRANCE

8. NUMERO(S) D’AUTORISATION DE MISE SUR LE MARCHE

* 34009 560689 4 4 : 4 ml en ampoule (verre type I), boite de 5

* 34009 560 690 2 6 : 4 ml en ampoule (verre type 1), bofte de 20

9. DATE DE PREMIERE AUTORISATION/DE RENOUVELLEMENT DE
L’AUTORISATION

Date de premiére autorisation: 14 novembre 1997

Date de dernier renouvellement : 14 novembre 2012

10. DATE DE MISE A JOUR DU TEXTE
11 octobre 2021

CiS: 6283778 0_OTES sortant : 2021 101100063 Feuille de style AMM format T10 complet - PDTA UT_FORO011 v06 8



11. DOSIMETRIE
Sans objet.

12. INSTRUCTIONS POUR LA PREPARATION DES RADIOPHARMACEUTIQUES

Sans objet.

CONDITIONS DE PRESCRIPTION ET DE DELIVRANCE

Liste 11
Médicament réservé a l'usage hospitalier.

CIS: 62837780 OTES sortant : 2021101100063
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BUPIVACAINE
POUR RACHTANESTHESTE AGUETTANT § mg/ml,
solution injectable (voie intrarachidienne)
Chlorhydrate de bupivacaine
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BUPIVACAINE

FOR SPINAL ANAESTHES
solution for injection

[A AGUETTANT & mgiml, }'/
(Intrathecal route) SR

Bupivacaine hydrochloride
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ANNEXE IIIB
NOTICE : INFORMATION DE L'UTILISATEUR

Dénomination du médicament

BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/ml, solution injectable (voie
intrarachidienne)

Chlorhydrate de bupivacaine
Encadré

Veuillez lire attentivement cette notice avant d'utiliser ce médicament car elle contient des
informations importantes pour vous.

* Gardez cette notice. Vous pourriez avoir besoin de la relire.

+ Sivous avez d'autres questions, interrogez votre médecin, votre pharmacien ou votre
infirmier/ere.

« Ce médicament vous a été personnellement prescrit. Ne le donnez pas a d'autres personnes. ||
pourrait leur étre nocif, méme si les signes de leur maladie sont identiques aux vbtres.

» Sivous ressentez un quelconque effet indésirable, parlez-en & votre médecin votre pharmacien
ou votre infirmier/ére. Ceci s'applique aussi & tout effet indésirable qui ne serait pas mentionné
dans cette notice. Voir rubrique 4.

Que contient cette notice ?

1. Qu'est-ce que BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/ml, solution
injectable (voie intrarachidienne) et dans quels cas est-il utilise ? i

2. Quelles sont les informations & connaitre avant d'utiliser BUPIVACAINE POUR
RACHIANESTHESIE AGUETTANT 5 mg/ml, solution injectable (voie intrarachidienne) ?

3. Comment utiliser BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/ml, solution

injectable (voie intrarachidienne) ?

Quels sont les effets indésirables éventuels ?

. Comment conserver BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/ml, solution

injectable (voie intrarachidienne) ?
6. Contenu de 'emballage et autres informations.

o

1. QU'EST-CE QUE BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/ml,
solution injectable (voie intrarachidienne) ET DANS QUELS CAS EST-IL UTILISE ?

Classe pharmacothérapeutique - code ATC : Anesthésiques locaux. (N : systéme nerveux central),
N01BB01

Ce médicament est indiqué pour des anesthésies limitées & la région inférieure du corps, lors
d'interventions chirurgicales chez les adultes et enfants de tout &ge.

2, QUELLES _SONT LES INFORMATIONS A CONNAITRE AVANT D'UTILISER
BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5§ mg/ml, solution
injectable (voie intrarachidienne) ?

N'utilisez jamais BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/ml, solution
injectable (voie intrarachidienne) :

» sivous étes allergique a la bupivacaine, aux anesthésiques locaux a liaison amide ou a I'un des
autres composants contenus dans ce médicament, mentionnés dans la rubrique 6.

* En cas d'anesthésie régionale intraveineuse

* Sivous avez des contre-indications générales propres de la rachianesthésie.

En cas de doute, il est indispensable de demander I'avis de votre médecin ou de votre pharmacien.

Avertissements et précautions

La bupivacaine ne doit étre injectée que par ou sous la responsabilité de médecins expérimentés
dans les techniques d'anesthésie locale ou régionale :

» Apres linjection, vous devez étre allongé sans avoir le bassin plus haut que les épaules,
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« Une injection intravasculaire accidentelle, un surdosage ou une résorption rapide dans une zone
trés vascularisée peut provoquer des réactions toxiques notamment neurclogiques et cardiaques.

Ce médicament contient moins de 1 mmol de sodium (23 mg) par ampoule de 4 ml, c'est-a-dire qu'il
est essentiellement « sans sodium ».

Prévenez le médecin dans les cas suivants :

« troubles cardiaques, notamment troubles de la conduction ventriculaire, allongement de I'espace
QT, bloc auriculoventriculaire,

« insuffisance sévere du foie,

« insuffisance renale,

« maladie ou traitement risquant de diminuer le débit sanguin hépatique (état de choc, insuffisance
cardiaque, traitement par béta-bloguant),

» hyperkaliémie (quantité excessive de potassium dans le sang), acidose (acidité élevée du sang)

« traitement en cours par aspirine ou anti-inflammatoires non stéroidiens.

« Des précautions particuliéres devront étre prises chez les sujets ages | |l conviendra de diminuer
la dose afin d'éviter un surdosage.

Adressez-vous a votre médecin ou votre pharmacien avant d'utiliser BUPIVACAINE POUR
RACHIANESTHESIE AGUETTANT 5 mg/ml, solution injectable (voie intrarachidienne).

Autres médicaments et BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT § mg/mi,
solution Injectable (vole Intrarachidienne)

Il est important d'informer votre médecin et le médecin anesthésiste avant l'injection de la bupivacaine
de tous les médicaments qui vous sont actuellement prescrits, qui vous ont été réecemment prescrits,
que vous prenez actuellement sans prescription médicale ou que vous avez pris réecemment sans
prescription médicale.

Afin d'éviter d'éventuelles interactions entre plusieurs médicaments, et notamment avec d'autres
anesthésiques locaux ou des médicaments ayant une activité anti-arythmique, informez votre médecin
ou pharmacien si vous prenez, avez récemment pris ou pourriez prendre tout autre médicament.

BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/ml, solution Injectable (voie
intrarachidienne) avec des aliments et des boissons

Sans objet.
Grossesse et allaitement

Si vous étes enceinte ou que vous allaitez, si vous pensez étre enceinte ou planifiez une grossesse,
demandez conseil & votre médecin ou pharmacien avant de prendre ce médicament.

Conduite de véhicules et utilisation de machines

Ce produit peut altérer les capacités de réactions pour la conduite de véhicules ou ['utilisation de
machines.

BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/ml, solution injectable (voie
intrarachidienne) contient du sodium.

Ce médicament contient moins de 1 mmol de sodium (23 mg) par ampoule de 4 ml, c'est-a-dire qu'il
est essentiellement « sans sodium ».

3. COMMENT UTILISER BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5§
mg/ml, solution injectable (voie intrarachidienne) ?

L'utilisation de la bupivacaine en rachianesthésie nécessite :

« uninterrogatoire destiné a connaitre les antécédents, le traitement et I'état général du patient,
« de disposer d'une voie veineuse (perfusion) et d'un matériel complet de réanimation,

« de disposer de médicaments aux propriétés anticonvulsivantes (thiopental, benzodiazépines), de
meédicaments vasopresseurs, d'atropine,

« une surveillance cardiaque continue (cardioscopie), et tensionnelle,
« d'injecter lentement la dose

« de maintenir le contact verbal du patient.
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Posologie

La posologie est strictement déterminée par le medecin.

La dose utilisée varie en fonction de I'extension de l'anesthésie souhaitée ainsi que de |a durée du
bloc sensitif et de l'intensité du bloc moteur désirés, de I'age et de I'état pathologigue du patient.

Lors d'une rachianesthésie, I'étendue de |'anesthésie dépend de plusieurs facteurs dont la dose
injectée et la position du patient avant et pendant l'injection.

On doit administrer la plus faible dose capable de provoquer une anesthésie efficace.

L'injection intrarachidienne de solution hyperbare de bupivacaine pour rachianesthésie se fait en une
seule fois et sans barbotage.

Les doses recommandées sont les suivantes:

Dose usuelle Volume
Adulte et I'enfant a partir de 12 ans* 5-20 mg** 1-4 ml
Nouveau-né, nourrisson et enfant de moins de 12 ans*
« <5kg 0.40 - 0,50 mg/kg 0.08 - 0,1 ml/kg
o 5kg-15kg 0.30 - 0,40 mg/kg 0.06 - 0,08 mlkg
o >15kg 0.25- 0,30 mg/kg 0.05 - 0,06 mlkg

*ou40kg ** sujet agé. 5-10 mg

Chez I'adulte, les doses figurant au tableau ci-dessus sont recommandées pour une utilisation chez
I'adulte moyen, défini comme étant un jeune homme sain pesant 70 kg.

En raison du risque potentiel d'avoir un bloc spinal trop étendu, la posologie sera diminuée chez le
sujet age et dans les situations ol la pression intra-abdominale est élevée (fin de grossesse, ascite,
obésité).

La dose totale injectée ne devra pas dépasser 20 mg.
Utilisation chez les enfants et les adolescents

Chez I'enfant, la dose totale injectée dépendra de I'dge et du poids de I'enfant. Elle sera déterminée
par le médecin anesthésiste.

L'administration sera effectuée par injection lente dans le canal rachidien (partie de la colonne
vertébrale) par un medecin anesthésiste expérimenté a ce type d'anesthésie chez les enfants.

Mode d’administration
Voie intrarachidienne exclusive. Solution hyperbare.
Tout produit non utilisé doit étre jeté.

Fréguence d'administration

La frequence et le moment auxquels ce médicament doit &tre administré sont strictement déterminés
par le médecin anesthésiste.

La durée du traitement est strictement déterminée par le médecin anesthésiste.
Durée du traitement

Dans tous les cas, se conformer strictement & la prescription médicale.

SI vous avez pris plus de BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/mli,
solution injectable (voie intrarachidienne) que vous n’auriez d

Les injections intravasculaires accidentelles d'anesthésiques locaux peuvent provoquer des réactions
toxiques systémiques immédiates (dans les quelques secondes & quelques minutes). Lors d'un
surdosage, la toxicité systémique apparait plus tard (15 & 60 minutes aprés l'injection) en raison de
l'augmentation plus lente de la concentration sanguine d'anesthésiques locaux.

Un surdosage, une injection intravasculaire accidentelle, une absorption systémique anormalement
rapide ou une accumulation par élimination retardée peuvent induire des concentrations plasmatiques
excessives de bupivacaine ; il en résulte des signes de toxicité aigu&, pouvant conduire a des effets
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indésirables trés graves. Ces réactions toxiques concernent le systéeme nerveux central et le systéeme
cardiovasculaire.

En général avec les anesthésiques locaux, les signes de neurotoxicité précédent les signes de toxicite
cardiaque ; cependant en raison du profil particulier de la toxicité cardiague de la bupivacaine et en
raison de l'association relativement fréquente d'une anesthésie locale @ une sédation voire & une
anesthésie générale, en particulier chez I'enfant, les signes de toxicité cardiague peuvent étre
observés en méme temps (voire avant) que les signes de neurotoxicité.

Les signes de toxicité peuvent étre :

* surle plan du systéme nerveux central : nervosité, agitation, baillements, tremblements,
appréhension, mouvements involontaires des globes oculaires, besoin irrésistible de parler, maux
de téte, nausées, bourdonnements d'oreille. Ces signes d'appel nécessitent une surveillance
attentive pour prévenir une éventuelle aggravation : convulsions, puis défaillance du systéme
nerveux central,

» surle plan respiratoire : tachypnée, puis apnée (accélération puis arrét plus ou moins prolonge de
la respiration),

« surle plan cardiovasculaire : accélération du rythme cardiaque, hypotension artérielle pouvant
aboutir & un collapsus (malaise avec chute de tension artérielle), troubles cardiaques
(extrasystoles ventriculaires), fibrillation ventriculaire, trouble de la conduction (bloc auriculo-
ventriculaire). Ces manifestations cardiaques peuvent aboutir a un arrét cardiague.

Les manifestations toxiques neurologiques sont, en régle générale, contemporaines des
manifestations cardiaques.

Si vous oubliez d’utiliser BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/ml,
solution injectable (voie intrarachidienne)

Sans objet.

Si vous arrétez d'utiliser BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5§ mg/ml,
solution injectable (voie intrarachidienne)

Sans objet.

Si vous avez d'autres questions sur ['utilisation de ce médicament, demandez plus d'informations &
votre médecin, a votre pharmacien ou a votre infirmier/ére.

4. QUELS SONT LES EFFETS INDESIRABLES EVENTUELS ?

Comme tous les médicaments, ce médicament peut provoquer des effets indésirables, mais ils ne
surviennent pas systématiquement chez tout le monde.

Les effets indésirables liés aux anesthésiques locaux sont trés rares en I'absence de surdosage,
d'absorption systémique anormalement rapide ou d'injection intravasculaire accidentelle ; dans ces
cas ils peuvent étre trés graves, notamment sur les plans cardiaque et neurologique. Les effets
indésirables doivent étre différenciés des effets physiologiques du bloc lui-méme (par exemple une
baisse de la tension artérielle et une diminution du rythme cardiaque au cours de la rachianesthésie).

Les effets indésirables observés en I'absence de surdosage sont :

trés frequemment : chute de la tension artérielle, nausées,
frequemment : céphalées, sensations de picotements, vertiges, ralentissement ou augmentation
du rythme cardiaque, vomissement, rétention urinaire, hyperthermie,

« peu fréquemment : diminution de la sensibilité cutanée,

* rarement : réactions allergiques (choc anaphylactique), strabisme, vision double.

De plus, les complications neurologiques suivantes peuvent survenir aprés une anesthésie épidurale
ou une rachianesthésie. Ces complications peuvent étre irréversibles ou incomplétement, lentement
reésolutives:

* inflammation d'un nerf:

e maladie des nerfs;

* paralysie des membres inférieurs;

* syndrome partiel ou complet de la queue de cheval se manifestant par la rétention urinaire, une
incontinence fécale et urinaire, la perte des sensations périnéales et des fonctions sexuelles,
anesthésie persistante, paresthésie, faiblesse, paralysie des membres inférieurs et perte du
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controle des sphincters. Tous ces symptdmes peuvent étre lentement résolutifs ou persister
definitivement ;

 chute des paupieres associée a un rétrécissement de vos pupilles et parfois & une réduction de la
transpiration (syndrome de Horner). Cela se produit aprés une administration en péridurale ou
dans la région thorax/téte/cou ;

* transpiration et rougissement asymétriques au niveau de la partie supérieure de la poitrine, du cou
ou du visage (syndrome d'Harlequin) ;

« hématome intracréanien.

Effets indésirables supplémentaires chez les enfants et les adolescents
Les effets indésirables chez les enfants sont similaires a ceux des adultes.
Déclaration des effets secondalres

Si vous ressentez un quelconque effet indésirable, parlez-en a votre médecin, votre pharmacien ou
votre infirmier/ére. Ceci s'applique aussi a tout effet indésirable qui ne serait pas mentionné dans cette
notice. Vous pouvez également déclarer les effets indésirables directement via le systeme national de
déclaration : Agence nationale de sécurité du médicament et des produits de santé (ANSM) et réseau
des Centres Régionaux de Pharmacovigilance - Site internet: www.signalement-sante.qouv.fr

En signalant les effets indésirables, vous contribuez a fournir davantage d'informations sur la sécurité
du médicament.

5. COMMENT CONSERVER BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5
mg/ml, solution injectable (voie intrarachidienne) ?

Tenir ce médicament hors de la vue et de la portée des enfants.

N'utilisez pas ce médicament aprés la date de péremption indiquée sur I'emballage aprés EXP. La
date de péremption fait référence au dernier jour de ce mois.

Ne jetez aucun médicament au tout-a-I'égout ou avec les ordures ménagéres. Demandez & votre
pharmacien d'éliminer les médicaments que vous n'utilisez plus. Ces mesures contribueront a
protéger I'environnement.

6. CONTENU DE L'EMBALLAGE ET AUTRES INFORMATIONS

Ce que contient BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/ml,
solution injectable (voie intrarachidienne)

¢ La substance active est :
Chlorhydrate de bupivacaine monohydraté ... 5,28 mg

Quantité correspondant & chlorhydrate de bupivacaine anhydre ................c.ccovvoereerevrsernn 5,00 mg
Pour 1 ml de solution injectable

* Les autres composants sont :
Glucose monohydraté, hydroxyde de sodium, eau pour preparations injectables.

Qu'est-ce que BUPIVACAINE POUR RACHIANESTHESIE AGUETTANT 5 mg/ml,
solution injectable (voie intrarachidienne) et contenu de I'emballage extérieur

Ce médicament se présente sous forme de solution injectable (IR) en ampoule (verre) de 4 mi.
Boite de 5 ou 20 ampoules.

Titulaire de l'autorisation de mise sur le marcheé

LABORATOIRE AGUETTANT
1, RUE ALEXANDER FLEMING
69007 LYON

FRANCE

Exploitant de I'autorisation de mise sur le marché

LABORATOIRE AGUETTANT
1, RUE ALEXANDER FLEMING
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69007 LYON
FRANCE

Fabricant

CENEXI - FONTENAY SOUS BOIS

52 RUE MARCEL ET JACQUES GAUCHER
94120 FONTENAY SOUS BOIS

FRANCE

Noms du médicament dans les Etats membres de I'Espace Economique Européen
Sans objet.

La derniére date a laquelle cette notice a été révisée est :
10/2021

Autres

Des informations détaillées sur ce médicament sont disponibles sur le site Internet de I'ANSM
(France).

Les informations suivantes sont destinées exclusivement aux professionnels de santé :

Le produit doit &tre inspecté visuellement avant 'administration pour déceler la présence de particules
et d'une coloration anormale. Seule une solution limpide, incolore & légérement jaune et déepourvue de
particules ou de précipité doit &tre utilisée.
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ANNEX IlIB
PACKAGE LEAFLET: INFORMATION FOR THE USER

Name of the medicinal product

BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/ml, solution for injection
(Intrathecal Route)

Bupivacaine hydrochloride

General information

Read all of this leaflet carefully before you start using this medicine because it contains
important information for you.

Keep this leaflet. You may need to read it again.

If you have any further questions, ask your doctor, pharmacist or nurse.

This medicine has been prescribed for you only. Do not pass it on to others. It may harm them,
even if their signs of iliness are the same as yours.

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. See section 4.

What is in this leaflet

1.

2.

o

What BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/ml, solution for injection
(intrathecal route) is and what it is used for

What you need to know before you use BUPIVACAINE FOR SPINAL ANAESTHESIA
AGUETTANT 5 mg/ml, solution for injection (intrathecal route)

How to use BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/ml, solution for
injection (intrathecal route)

Possible side effects

How to store BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/ml, solution for
injection (intrathecal route)

Contents of the pack and other information

. WHAT BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/ml, solution

for injection (intrathecal route) IS AND WHAT IT IS USED FOR

Pharmacotherapeutic group — ATC code: Local Anaesthetics. (N: central nervous system), NO1BBO1.

This medicine is indicated for anaesthesia restricted to the lower region of the body, during surgical
interventions in adults and children of all ages.

2

WHAT YOU NEED TO KNOW BEFORE YOU USE BUPIVACAINE FOR SPINAL
ANAESTHESIA AGUETTANT 5 mg/ml, solution for injection (intrathecal route)

Do not use BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/mL, solution for
injection (intrathecal route):

+ if you are allergic to bupivacaine, local anaesthetics of the amide type or any of the other
ingredients of this medicine listed in section 6,

* incase of intravenous regional anaesthesia,

* if you have general contraindications specific to spinal anaesthesia

If in doubt, it is essential to ask the opinion of your doctor or pharmacist.

Warnings and precautions

Bupivacaine should be used solely by or under the responsibility of doctors who are experienced in
the techniques of local or regional anaesthesia:

* After the injection you should remain lying down and your pelvis should not be higher than
your shoulders,

* Accidental intravascular injection, overdose or rapid resorption in a highly vascularised area
may result in severe adverse reactions, particularly neurological and cardiac reactions.
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This medicinal product contains less than 1 mmol sodium (23 mg) per 4 mL ampoule, that is to say
essentially “sodium free".

You should notify your doctor if you have any of the following:

¢ Cardiac disorders, in particular ventricular conduction disorders, lengthening of the QT
interval, atrioventricular block,
Severe liver failure,
Renal failure,

* Any disease or treatment that may reduce hepatic blood flow (shock, heart failure, treatment
with beta-blockers),

* Hyperkalaemia (excessive high concentrations of potassium in the blood), acidosis (high
acidity of the blood),

» Treatment with aspirin or non-steroidal anti-inflammatory drugs.

» Special precautions are required for elderly subjects; the doses should be reduced to avoid an
overdose.

Talk to your doctor or pharmacist before using BUPIVACAINE FOR SPINAL ANAESTHESIA
AGUETTANT 5 mg/ml, solution for injection (intrathecal route).

Other medicines and BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/ml,
solution for injection (intrathecal route)

Itis important to inform your doctor and the anaesthetist before injection of bupivacaine of all the
medicinal products that are currently prescribed to you, that have recently been prescribed to you, that
you are currently taking without medical prescription, or that you have recently taken without medical
prescription.

In order to avoid interactions between several medicines, and in particular with other local
anaesthetics, or medicines that have an anti-arrhythmic activity, tell your doctor or pharmacist if you
are taking, have recently taken or might take any other medicines.

BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/ml, solution for injection
(intrathecal route) with food and drink

Not applicable.
Pregnancy and Breast-feeding

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask
your doctor or pharmacist for advice before taking this medicine.

Driving and using machines

This product can alter reaction capacity in drivers or users of machines.

BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/ml, solution for injection
(intrathecal route) contains sodium

This medicinal product contains less than 1 mmol sodium (23 mg) per 4 mL ampoule, that is to say
essentially “sodium free”.

3. HOW TO USE BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/ml,
solution for injection (intrathecal route)

Use of bupivacaine for spinal anesthesia requires:

* aquestioning about the medical history, treatment and the patient's general condition,

* anaccess to a venous route (infusion) and a full resuscitation equipment,

* availability of anticonvulsant (thiopental, benzodiazepines), vasopressor medicinal products,
atropine,

* continuous cardiac (cardioscopy) and blood pressure monitoring,

* aslow injection of the product,

* to keep the verbal contact with the patient.
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Posology

Dosage is strictly determined by the doctor.

The dose injected depends on the desired extension of anesthesia as well as the duration of sensory
block and the desired intensity of motor block, age and condition of the patient.

During spinal anesthesia, the extent of anesthesia depends on several factors, including the injected
dose and the patient's position before and during the injection.

The dose to be administered is the lowest dose capable of inducing efficient anesthesia.

The intrathecal injection of hyperbaric solution of bupivacaine for spinal anesthesia is done in a single
time and without bubbling.

Recommended doses are as follows:

Usual dose Volume
Adults and children above 12 years of age* 5-20 mg** | 1—4 ml
Neonates, infants and children under 12 years of age*
o <5kg 0.40-0.50 mg/kg 0.08-0.1 ml/kg
o 5kg-15kg 0.30-0.40 mg/kg 0.06-0.08 ml/kg
e >15kg 0.25-0.30 mg/kg 0.05-0.06 ml/kg
*or40kg ** elderly patients: 5-10 mg

In adult, doses mentioned in the above table are recommended for use in an average adult, defined
as a young healthy man of 70 kg of weight.

Because of the potential risk of too expanded spinal block, the dosage should be reduced in elderly
patients and in case of high intra-abdominal pressure (end of pregnancy, ascites, obesity).

The total dose should not exceed 20 mg.

Use in children and adolescents

In child, dosage depends of the age and weight of the patient and will be determined by the
anaesthesiologist.

BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/mL is injected slowly into the spinal
channel (part of the spine) by an anaesthesiologist experienced in paediatric anaesthetic techniques.

Route of administration
Exclusively by the intrathecal route. Hyperbare solution.
Any unused product must be discarded.

Frequency of administration

The frequency and time of administration of this medicine are strictly determined by the
anaesthesiologist.

The duration of treatment is strictly determined by the anaesthesiologist.

Duration of treatment
In all cases, comply strictly with the doctor's prescription.

If you use more BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/mL, solution for
injection (intrathecal route) than you should:

Accidental intravgsculqr injections of local anaesthetics may cause immediate (within seconds to a few
m!nutes} syst_er_mc}ox:c reactions. In the event of overdose, systemic toxicity appears later (15-60
minutes after injection) due to the slower increase in local anaesthetic blood concentration.

An overdose, an inadvertent intravascular injection, abnormally rapid systemic absorption or
accumulation due to delayed elimination can produce excessive plasma concentrations of
bupivacaine; this results in signs of acute toxicity which can lead to very serious side effects.
Such toxic reactions concern the central nervous system and the cardiovascular system.
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Generally, with local anaesthetics, signs of neurotoxicity precede signs of cardiac toxicity, however,
due to the specific profile of cardiac toxicity of bupivacaine and because of the relatively frs_:aquept
combination use of a local anaesthesia with sedation or general anaesthesia, in particular in children,
signs of cardiac toxicity can be observed at the same time (or before) as signs of neurotoxicity.

Signs of toxicity may consist of the following:

« Central nervous system: nervousness, agitation, yawning, tremor, apprehension, involuntary
movements of the eyeballs, irresistible urge to speak, headache, nausea, ringing in the ears.
These signs require close attention in order to avoid aggravation: convulsions, followed by
central nervous system failure.

« Respiratory system: tachypnoea followed by apnoea (acceleration of breathing followed by
more or less complete respiratory arrest).

« Cardiovascular system: acceleration of heart rate, hypotension possibly followed by collapse
(malaise with a fall in blood pressure), cardiac disorders (ventricular extrasystoles), ventricular
fibrillation, conduction disorders (atrioventricular block). Such cardiac signs can result in a
cardiac arrest.

Signs of neurological toxicity generally occur simultaneously with cardiac signs.

If you forget to use BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/ml, solution
for injection (intrathecal route)

Not applicable.

If you stop using BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5§ mg/ml, solution
for injection (intrathecal route)

Not applicable.

If you have any further question on the use of the medicine, ask your doctor, pharmacist, or nurse.

4. POSSIBLE SIDE EFFECTS

Like all medicines, this medicine can cause side effects, although not everybody gets them.

The side effects related to local anaesthetics are very rare in the absence of an overdose, abnormally
rapid systemic absorption or inadvertent intravascular injection; in such cases, they can be very
serious, in particular in terms of cardiac and neurologic function. Side effects must be distinguished
from the inherent physiological effects of the nerve block itself (e.g. reduced blood pressure and
reduced heart rate during spinal anaesthesia).

The side effects related to local anaesthetics in the absence of an overdose are:
» very common: a fall in blood pressure, nausea,
e common: headaches, tingling sensation, vertigo, slowing or acceleration of heart rate,
vomiting, urinary retention, hyperthermia,
e uncommon: decrease in skin sensitivity,
* rare: allergic reactions (allergic shock), strabismus, double vision.

Additionally, the following neurological complications which could have slow, incomplete, or no
recovery, may occur after epidural or spinal anesthesia:
* inflammation of a nerve ;
¢ nerve disease;
* paralysis of lower limbs
* partial or complete cauda equine syndrome manifested as urinary retention, fecal and urinary
incontinence, loss of perineal sensation and sexual function, persistent anesthesia,
paresthesia, weakness, paralysis of the lower extremities and loss of sphincter control. All of
which may have slow, incomplete, or no recovery;
« drop of your eyelid(s) combined with the narrowing of your pupils and sometimes decreased
sweating (Horner's syndrome). It occurs after epidural administration or in the
thorax/head/neck region

. asymmetric sweating and flushing of the upper chest, neck or face (Harlequin syndrome)
intracranial subdural hematoma.
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Additional side effects in children and adolescents
Adverse drug reactions in children are similar to those in adults.

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side
effects not listed in this leaflet. You can also report side effects directly via the national reporting
system: Agence nationale de sécurité du médicament et des produits de santé [French National
Agency for the Safety of Medicines and Health Products Safety] (ANSM) and the network of Centres
Regionaux de Pharmacovigilance [French Regional Pharmacovigilance Centres] - Website:
www.signalement-sante.qouv.fr

By reporting side effects you can help provide more information on the safety of this medicine.

5. HOW TO STORE BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT § mg/ml,
solution for injection (intrathecal route)

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the pack after EXP. The expiry date
refers to the last day of that month.

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to
throw away medicines you no longer use. These measures will help protect the environment.

6. CONTENTS OF THE PACK AND OTHER INFORMATION

What BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/ml, solution for
injection (intrathecal route) contains

* The active substance is:
Bupivacaine hydrochloride L 5.28 mg

For 1 ml of solution for injection

¢ The other ingredients are:
Glucose monohydrate, sodium hydroxide, water for injection.

What BUPIVACAINE FOR SPINAL ANAESTHESIA AGUETTANT 5 mg/ml, solution for
injection (intrathecal route) looks like and contents of the pack

This medicine is in the form of a solution for injection (IT) in a 4-ml (glass) ampoule.
Box of § or 20 ampoules.

Marketing Authorisation Holder

LABORATOIRE AGUETTANT
1, RUE ALEXANDER FLEMING
69007 LYON

FRANCE

Distributor

LABORATOIRE AGUETTANT
1, RUE ALEXANDER FLEMING
63007 LYON

FRANCE

Manufacturer

CENEXI - FONTENAY SOUS BOIS

52 RUE MARCEL ET JACQUES GAUCHER
94120 FONTENAY SOUS BOIS

FRANCE
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Names of the medicine in countries of the European Economic Area

Not applicable,
This leaflet was last revised in:
10/2021

Other sources of information

Detailed information on this medicine is available on the

The following information is intended for healthcare

ANSM website (France).
professionals only:

The product should be inspected visually for particles
clear colourless or slightly yellow solution free from parti

and discoloration prior to administration. Only
cles or precipitates should be used.
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